Belt Driven Alternators/Generators, Mounting And Accessory Drives

By Engine Model

MODEL

ACN,
ACN,
ACN,
ACN,
ACN,
ACN,
ACN,
ACN,
ACN,
ACN,
ACN,
ACN,

ADH,

ADH,

BKN
BKN

BKN

BKN
BKN
BKN
BKN
BKN
BKN
BKN
BKN
BKN

AEH, AEHS

AEH, AEHS

AFH, AGH, AHH
AFH, AGH, AHH

AENL
AENL
AENL
AENL

AENL
AENL
AENL
AENL
AENL
AENL
AENL

AK, AKS
AGND
AGND
AGND

DESCRIPTION PART NO.
Generator parts list (Obsolete, 6 volt) ....................... YBBA
Motor-generator parts list (Obsolete) ................. YB37AS1
Motor-generator parts list (Repl. by YB37YS1)...YB37RS1
Motor-generator parts list {Obsolete) ................ YB37YST
Generator parts list (Repl. by YB47C} .................... YB47A
Generator parts list (NLA) ..., YB47C
‘Generator mounting {Obsolete, 6 volt) ..................... YBGA
"Generator mounting (Repl. by YB47C) .................. YB47A
- Generator mounting (NLA) ... et YB47C
Motor-generator mounting {Obsolete, 6 volt) .......SK602K
Motor-generator kit {Obsolete) ... SKE02N
Generator mounting,
starter timer coil {Obsolete} ...........ccooceii i, SK602N
- Generator mounting,
starter timer coil (Obsolete) ......ccccccvveviiiiiiieen, YB14H
Generator parts list (Obsolete} ................. e YB14H
Generator parts list (Obsolete) ....ccoocoooeeieeiie YB14H
Generator mounting (Obsolete)............ccccvenn e YB14H
Generator parts list (Obsolete, 6 volt) ....................... YB6A
Motor-generator parts list (Repl. by YB37US1) ..YB37BS1
Motor-generator parts list (NLA) ........................ YB37US1
Motor-generator mounting
{(Repl. by YB37US1) ......... [ETRET TR YB37BST
Motor-generator mounting (NLA) ....................... YB37US1
Generator mounting (Obsolete, 6 volt) ................... YB6A
Generator mounhting (Repl. by YB47C) ................... YB47A
Generator mounting (NLA) ..o, YB47C
Motor-generator kit {Obsolete) ..ot SK872AA
Generator parts list (Repl. by YB47C) ..................... YB47A
Generator parts list (NLAY oo YB47C
Generator parts list (Obsolete, 6 voIt) ... YBGA
Generator parts list (Repl. by YB47C) ..o, YB47A
Generator parts list INLA) ... YB47C
Generator mounting (Repl. by YB47C) ... YB4T7A
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Belt Driven Alternators/Generators, Mounting And Accessory Drives

By Engine Model (Cont.)
MODEL

AGND

MAENLD

S7D, S8D

S7D, S8D

S7D, S8D

S7D, S8D

S7D, S8D

S10D, $12D, $§14D
S10D, $12D, $14D
S10D, 512D, S14D

S10D, S12D, $14D
TE, TF, TH, THD
TE, TF, TH, THD
TE, TF, TH, THD
TE, TF, TH, THD
TE, TF, TH, THD
TE, TF, TH, THD
TE, TF, TH, THD
TE, TF, TH, THD
TJD

TJD

TRA10D

TRA10D
VE4D, VF4D

VEAD, VF4D
VE4D, VF4D
VE4D, VF4D
VE4D, VF4D

VEAD, VF4D
VG4D, VH4D

DESCRIPTION PART NO.
Generator mounting INLA) ... YB47C
Generator parts list {Obsolete 24 volt samp) .......... YBG3A

Motor-generator parts list {Repl. by YB37RS1) .. YB37AS1

Motor-generator parts list (Repl. by YB37YS1}...YB37RS1

Motor-generator parts list (NLA} ......................... YB37YS1
Motor-generator kit (Obsolete)..............c...cc.... SK1388L
Motor-generator mounting {Obsolete) .................. SK1388
Motor-generator parts list (Repl. by YB37Z51) ...YB37VS$1
Motor-generator parts list (NLA) ..o, YB37Z51
Motor-generator mounting (Obsolete) ............... SK1430F,
: SK1430G, SK1430H
Motor-generator mounting {Obsolete) ................ SK1430D
Generator mounting (Obsolete, 6 volt) ..................... YB26
Generator mounting (Obsolete, 6 volt) ................... YB26A
Generator parts list (Obsolete, 6 VOIt) oo YB26
Generator parts list (Obsolete, 6 volt) ... YB26A
Generator parts list (Repl. by YB36B} ..................... YB36A
Generator parts list INLA) ..o, YB36B
- Generator mounting (Repl. by YB36B) ................... YB36A
Generator mounting (NLA} ..., YB36B
Generator parts list (Repl. by YBG0A) ....................... YB6&0
Generator parts st oo YBBOA
Motor-generator parts list (NLA) ... YB37A,
‘ YB37R, YB37YS1
Motor-generator mounting (Obsolete) .................. SK1388
Generator parts list (NLA) ............ YB16A, YB16C, YB16E,
YB16F, YB16G
. Generator mounting (NLAY ... YB16E, YB16G
Generator parts list (Repl. by YB30C) ..............co. YB30
Generator parts list (INLA) ... YB30C
Belt driven generator and
accessory drive {Obsolete} ..., SK1080C2
Generator and hydraulic pump drive, obsolete ... SK1080H
Generator parts list (Repl. by YB46C, NLA) .............. YB456
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Belt Driven Alternators/Generators, Mounting And Accessory Drives

By Engine Model (Cont.)
MODEL

VG4D, VH4D
VGA4D, VH4AD
VG4D, VH4D
VG4D, VH4D
VG4D

VGE4D

V(G4D
VH, VH4D

VH, VH4D

V465D
V465D
V465D
V465D
V4650
V465D
V465D
V465D
W4-1770
W4-1770

Generator parts list (Repl. by YB46C, NLA) .............. YB46
Generator parts list {(Replaces YB46C, NLA) .......... YB46D
Generator parts list (Obsoclete, 8 volt} ..o YB50
Belt driven generator {Obsolete) ...........ccooviei e, YB65
Belt driven generator and
accessory drive (Repl. by SK1473G ................... SK1080A,
Repl. by SK1473D ..., SKT080A1,
Repl. by SK1473L)............... SR SK1080E3
Belt driven generator and
accessory drive {Obsolete) ............... SK1473D, SK1473G,
SK1473L
Hydraulic pump mounting .......cccccovvvevniieiee, EMA101
Belt driven generator and
accessory drive (Obsolete) ............ SK1080C3, SK1080C5,
SK1080C7
Belt driven generator and ‘
accessory drive (Obsolete) .......... SK1080H1, SK1080H10
.Generator parts list (Repl. by YB62B) ...................... YB62
Generator parts list (NLA) ..., YB62B
Belt driven alternator (Obsolete) .............................. YBB5
Belt driven alternator mounting (Repl. by YB85A) ....YB69
Alternator parts list (Repl. by YB85A) ... YB69
Alternator parts list (Repl. by YB85BS1) ........... ......YB8BA
Voltage regulator parts list (Repl. by YJ41D} ............. YJ41
Voltage regulator parts list ... YJd41D
Alternator parts list......cccooo YB69, YB8BA

DESCRIPTION PART NO.

Belt driven alternator mounting ............ccceveene EFA116
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Belt Driven Alternators/Generators, Mounting And Accessory Drives

By Part Number
PART NO.

YBGA
YB14H
YB14H

YB14H

YB16A
YB16C
YB16E
YB16F
YB16G
YB16E
YB16G
YB26

YB26A

YB26

YB26A
YB36A
YB36B
YB30

YB30C
YB36A

YB36B

YB37BST
YB37US1
YB37BS1
YB37UST
YB37AST

DESCRIPTION MODELS
Generator parts list .......ccccooeeiiiennn, ACN, BKN, AENL, AK, AKS
- Generator parts list............ s ADH, AEH, AFH, AGH, AHH
-Generator mounting/starter,
timer, Coil ADH, AEH, AEHS
Generator mounting/starter,
HIMET, COM o AFH, AGH, AHH
Generator parts st ... VE4D, VF4D
Generator parts list...... e VEAD, VF4D
Generator parts Hst ..o VE4D, VF4D
Generator parts st .. .o VE4D, VF4D
Generator parts st ..o VE4D, VF4D
Generator MOoUNtING ....ovveeiee e VE4D, VE4D
Generator MOUNTING «.vvvviveeeieeeeee e VE4D, VF4D
Generator mounting/starter,
distributor ignition coil ........................ TR TE, TF, TH
Generator mounting/starter, :
distributor ignition Coil ... TE, TF, TH
Generator parts list ..o TE, TF, TH
Generator parts list...........o....... e TE, TF, TH
Generator parts list ..o, e ———— TE, TF, TH
- Generator parts list ..o TE, TF, TH
Generator parts list ..., VE, VF4, VH4D, VG4D
Generator parts list ... VE, VF4, VH4D, VG4D
(Generator mounting/starter,
distributor, ignition Coil ..ot TH, THD
Generator mounting/starter,
distributor, ignition coil .............ccooiii i TH, THD
Motor-generator parts ISt ......ccocoe e, AENL
Motor-generator parts ISt oo AENL
Motor-generator mounting........oooiveeiiiiii e AENL
Motor-generator mounting........ooooveieiiiiii e AENL
Motor-generator
parts st ......cccooiii e ACN, BKN, S7D, S8D, TRA10D
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Belt Driven Alternators/Generators, Mounting And Accessory Drives
By Part Number (Cont.)

PART NO.

YB37RS1
YB37YS1

YB37VS1
YB37Z51
YB45
YB46
YB46D -
YB47A
YB47C
YB6A
YB47A
YB47C
YBGA
YB47A
YB47C
YB47A
YB47C
YB50
YB60
YB60A
YB62
YB62B
YBG3A
YB65L
YB69
VB69
YB85A
YB85BST
YJ41
YJ41D
EFA116
SK872AA

DESCRIPTION MODELS
Motor-generator
pParts list ..o ACN, BKN, S7D, S8D, TRA10D
Motor-generator
parts list........... SUUUTOR ACN, BKN, S7D, S8D, TRA10D
- Motor-generator parts ist ........cooccvvveeviviennens S10D, 512D, S14D
Motor-generator parts list ...........c.ooeeeeiininns S10D, S12D, 514D
Generator parts ISt ..o VHAD, VG4D
Generator parts st ... e VH4D, VG4D
Generator parts list . VH4D, VG4D
Generator parts list..........ccoooovvieiiieinns ACN, BKN, AENL, AGND
Generator parts list....................os ACN, BKN, AENL, AGND
GEenerator MOUNTING .....cooii e AENL
Generator mounting............. USSR O R UURUTURRRUUSRURRS ..AENL
Generator MOUNTING ... e AENL
Generator MOUNTING ..o ACN, BKN
© Generator MOUNTING ...voovveeeeeee oo ACN, BKN
Generator MOUNTING ..o ACN, BKN
Generator MOUNTING ... AGND
Generator MOUNTING ..ovveir e, AGND
Generator parts st ...l VH4D, VG4D
Generator Parts liSt ... TJD
Generator Parts ISt ..o TJD
Generator Parts lIST ... e V465D
Generator parts l1St ... V465D
Generator parts list ..., MAENLD
Belt driven alternator ..o, VH4D, VG4D, V465D
Belt driven alternator mounting..............cccoovviiiiiinieeen e V465D
Alternator parts list ........ccocccvici W4-1770, V465D
Alternator parts list ......coovvveeeeie W4-1770, V465D
Alternator Parts liST ..o V465D
Voltage-regulator parts list ... V465D
Voltage-regulator parts list.........cccoeiiiei V465D
Belt driven alternator mounting ......c....cooevveviei e, W4-1770
Motor-generator Kit ............coovvivivieieiieeie e AENL
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Belt Driven Alternators/Generators, Mounting And Accessory Dnves
By Part Number (Cont.) : :

PART NO.

SK602N
SKe02K
SK602N
SK1080A
-SK1080A1
-SK1080E3
.SK1080C2
SK1080C7

SK1080C3
SK1080C5

SK1080H
SK1080H1
SK1080H10
' SK1388
SK1388L

SK1430F, SK1430G,

SK1430H
SK1430D

SK1473D, SK1473G,

SK1473L
SK1473

DESCRIPTION MODELS
Motor-generator Kit............oooeoiiieiiii e ACN,BKN
Motor-generator mounting ........oocoeveevieiiicivinee e, ACN, BKN
Generator mounting/starter, timer, coil ...................... ABN, AKN
Belt driven generator and accessory drive ..., VG4D
Belt driven generator and accessory drive...............co.c...... VGE4AD
Belt driven generator and accessory drive........................ VG4D
Belt driven generator and accessory drive ................... VE4, VF4
Belt driven generator and

ACCESSONY UFIVE oo VH4, VH4D
Belt driven generator and

ACCESSOTY AIIVE ..ot VH4, VH4D
Belt driven generator and

acCesSSOTY AMVE ..ot SRR VH4, VHAD
Generator and hydraulic pump drive.......oooovee e VE4, VF4
Generator and hydraulic pump drive ..............cc........ VH4, VH4D
Belt driven generator and accessory drive................... ... VH4D
Motor-generator mounting..........ccoceecvvvveee... TRA10D, S7D, S8D
Motor-generator Kit.......co.ooooo i, S7D, S8D
Motor-generator mounting ..........ccoceeeeeennnn, S10D, 512D, $14D
Motor generator mounting .........ccoeeveeeeeenns S10D, S120, $14D
Belt driven generator and accessory drive............ccoeeeeee. VG4D

Hydraulic pump mounting................ ST PPRRII VGAD
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YB6A Generator Parts List (Prestolite No. GAS4103-1) (Obsolete)

1 MAIN BRUSH PLATE ASSEMBLY 11

NOT SERVICED

3rd BRUSH PLATE
ASSEMBLY

COMMUTATOR END

HEAD ASSEMBLY/ !

DRIVE END
HEAD ASSEMBLY

COMMUTATOR END 41 \ ™~
HEAD ASSEMBLY 24—

-1-
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ITEM PART NO.

9

ko

WO, aWw

10
11
12

13
14

15

16

17
18
19

*

GAS2021R

tt
GAS2005A

Tt

ttt

Tt

Lk

YB6A (6 Volt) Generator Parts List {Obsolete)

DESCRIPTION QTy
Main brush plate assembly
(includes 2-10) ..ovveecrvciinnnnne 1
Screw, no. 8-32 thread x

TME" 1ONG i 1
Lock washer, no. 8 ......ccceeeen. 2
Main brush ..o vvcceciiinnne 2
Brush holder ...coocviiiiieeeennnn 2
Main brush plate .......ceeeeiniene 1
45701 1 o (U 1
Ground wire............ I

Screw, no. 8-32 thread x

12" 10NG i 1
570 41 T 1
Field coil assembly.......cceeeeenn 1
Frame and field assembly
{includes 13-15; includes
insulating washer,

insulating bushing, lead .

assembly, terminal} ...... S 1

Insulating washer

{not itlustrated) ....c.ce....... enrees 1
Insulating bushing

(not illustrated) .....cceeviiniernnee 1
Insulation ......oceeeviviveemnieenenenn 1
Holder ... srrrresssininnees 4
Lead assembly (includes

item 15; includes terminal)
{not illustrated) ......cooeveveinnn 1
Terminal stud .....oeeeeveeeeeennnen 1

Terminal {not illustrated} ...... 1

Pole shoe screw .................. 2
Nut, no. 6-32 thread

(not illustrated) ....cccevcnnveniien 1
Washer, no. 10

(not illustrated) .....cccccevvvvveeenn 2
Field ground screw,

no. 6-32 thread x 7/16" long

(not illustrated} .......ccccccvvrvnnnnn 1
Nut, no. 10-32 thread ............ 2
Insulating washer ........... e 1
Dowel pin .o 2

ITEM PART NO.
20  P90-649
21 *
22
23 GAS1075E
24 Fee—
25 *
Y- R ——
27 X204
28 f———
29 Fe———
30 f———
<3 I ——
32 X489

33 *———
3 A
35 *+
36  GAS2076
37— ——
38—
39  GAS20AS

40 e —
41 GAS2079C

P R

43 F——

44 —_———

45 F———

46 X489

47 . GAS2082RA

(continuéd on page 4)
-2-
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USE WITH MODELS ACN, BKN, AENL, ABN, AKN, AK, AKS {see pg. 1)

DESCRIPTION oTY
Nut package

{includes item 21) vouvveeeeennnens 1
Washer .......... evtren e errenesressan 1

Drive pulley {refer to
electrical equipment in
engine parts list for correct

part nUMbBer) ....ccooococeeeeees 1
" Drive end head assembly

{includes 24-33) ....ccconinnnes 1
Screw, no. 8-32 thread x

3/8"1ONG cvev e 3
Lock washer, no: 8 .....ccceee. 3
Bearing retainer..........c......... 1
Ball bearing, S.A.E. 202 ........1
Fiat retainer....cccmvvinininnces 1
Feltwasher ........cccoovviiiiiees 1
Cupped retainer................... 1
Felt wick e, 1
{0117 SRS 1
Drive end head .......ccccvevunnnn 1

No. 212 Woodruff key ........... 1
Snap ring, D.E. ..o 1
Armature assembly

{includes 35, 37} .ooevvreeienn 1
Snapring, C.E. v 1
Retainer e 1
Thru bolt package

{includes item 40} .................. 2
Lock washer, no. 10 .............. 3
Commutator end head
assembly (includes

LN ) 1
Lock washer, no. 8 ...oovveveneen. 1
Screw, no. 8-32 thread x

38" IoNg o 3
Spring retainer ........cccevvene 2
Drive end head covveeeeeeeeeenns 1
L8 1] 1= R 1

3rd brush plate assembly
{includes 48-53) ....coveerereeenenn 1




YB6A Generator Parts List (Prestolite No. GAS4103-1} (Obsolete}

1 MAIN BRUSH PLATE ASSEMBLY

12 FRAME AND
FIELD ASSEMBLY

21

3rd BRUSH PLATE
ASSEMBLY COMMUTATOR END

HEAD ASSEMBLY

DRIVE END

_ "HEAD ASSEMBLY

COMMUTATOR END 41
HEAD ASSEMBLY

-3-
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YB6A (6 Volt) Generator Parts List (Obsolete} (Cont.)
USE WITH MODELS ACN, BKN, AENL, ABN, AKN, AK, AKS (see pg. 3)

ITEM PART NO. DESCRIPTION QTy | ITEM PART NO. DESCRIPTION aTy
48 *——— 3rd brush plate ... 1| 60 P90-638 Cover package (includes
49 Tt Brush spring ..o 1 38, 54, 57, 59} v
50 Tt Brush holder ......ocevveveevennnnn.. 1161 ¥e—omo— Screw, no. 8-32 thread x
51 *——— Screw, no. 8-32 thread x 38" 10NG ciiv i rees e
TIB" 1ONG ceeiciiiririisieeeee 1| 62 GAS1024F Coverband ......cccomvrrvreinneen.
h2 F—— Lock washer, n0. 8 ... 1] 63 *——— Nut, no. 10-32 thread ............
53 T 3rdbrush.eeeceeeereeeeeee b | B84 ¥ — Screw, no. 10-32 thread x
54 *¥*— —— Felt washer ............ O 1 1-1/2" loNG i
BB *— Felt retaining washer ........... 1
56 X293 Ball bearing, S.A.E. * Not serviced separately.
No. 207 e 1 s
57 *——— Bearing retainer washer ....... 1 t GEM2012S Brush set.
58 *——— Screw, no. 10-32 thread x 11 P90-438 Brush holder and spring package.
7/16" I0NG wevevevervvnnrreccniienenn. 1| T1E P0-724 Terminal stud and parts package.
59 *— Gasket e 1 .
-4

Wisconsin Alternators



YB14H Generator Parts List {Prestolite No. GAS4177) (Obsolete)

28 FRAME AND FIELD
ASSEMBLY

COMMUTATOR
END HEAD
ASSEMBLY

MAIN BRUSH
PLATE ASSEMBLY

-
. e y
ﬂoT SERVICED

-

P
[ / b 28
i FRAME AND FIELD

ASSEMBLY |

DRIVE END HEAD
42 ASSEMBLY
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ITEM PART NO.

1

(52 I 4}

15
16
17

18
19
20
21
22
23
24
25
26
27

28

29
30
31
32
33
34
35
36

37
38

GAS2226

GAS2021R

Tt
TC1050
TC48
X842
TC4327A

T
Tt

*

GAS2005D

YB14H Generator Parts List (Obsolete)
USE WITH MODELS ADH, AEH, AFH, AGH, AHH (see pg. 5}

DESCRIPTION Qry
Commutator end head
assembly

{inciudes 2-23) ....ocoiieveiirn. 1

Main brush plate assembly
{includes 5-13)
End head ....ocevvevccieeceee

Screw, no. 8-32 thread x
EZA LS 1o 1ol s TR |
Main brush..

Brush holder .......................... 2
7o ] 41T D 1
Main brush .plate .......ccecvrueene 1
Lock washer, no. 8 ....cccoeeeent 2
Ground Wire .....ccccvveieeeecerenees 1
Screw, no. 8-32 thread x . i
12" [ONG oo 1
SPFING ceveeeeeeee e 1

Screw, no. 8-32 thread x

38 1IoNg e
Spring retainer
Lock washer, no. 8 ........... v 1
3rd brush plate assembly
{includes 18-23) ....ccccoeeeiiea 1
3rd brush plate .cevviiiiiiinnnn 1
Brush spring ...o.ccceeeenrcinninenns 1
SCreEW . 1
Lock washer, no. 8 ........cveeve. 1
Third brush cooeeeveeieeeenz 1
‘Brush holder ....coeveeenneenn, 1
Fuse holder oo eeeeeeveevenns b
Fuse insulator ...ceoevcinveniinnnns 1
Fuse, 5 amp . T |
Two charge regulator
{includes 24-26, 38) ............... 1
Frame and field assembly
(includes 29-35, 59} ............... 1
Terminal ..o, 2
Lead wire . SOTUSURTU |
tnsulating bushlng ................ 1
fnsulation ..vevevveeeveecericiinnnns 1
Field coil assembly................ 1
Holder oot eeeceins 4
Pole shoe screw .................... 2
Screw, no. 10-32 thread x

3/8" long ... - ceeereeeene &
Lock washer no. 10 .............. 4

Carbon resistor evcveeeeenne. 1

ITEM PART NO.

39
40
41

42

43

44
45
46
47

-48

49
50
51
52

.53

54

55
56

57

58

59

" 60

61

62
63

64
65
66
67

68
69
70
71

k %k ok Kk R Ok ok K

*

*

*

GAS1228

]
l
I

GAS20AS

GAS2227

GAS24F
GAS69A
GAST0

GAST1A
X293

GAS77

. Retainer......cuu......

Snap rmg

DESCRIPTION aTyY
Nut, 7/16"-20 thread .............. 1
Lock washer ...oeovenieeicciineeecns 1

"-Drive pulley (refer to

engine electrical equipment

"~ parts list for correct
Cpart number} ..., 1

Drive end head assembly
(includes 43-62) .......cccoeeevvnas 1
Screw, no. 8-32 thread x

3/8" long ... e 3
Lock washer no. 8 e 3
Bearing retamer.....................1

_Ball bearing, S.AE. 202 ...... 1

RELATNET ceeeeeeeeeeireseeenseerenen
Felt washer ..ot

Head e
Felt wick ..

Lock washer, no. 10 .............. 2
Thru bolt package .................2
No. 212 Woodruff key ........... 1
Armature assembly

{includes 53, 58) ....cccceveeenee. 1
SNAP MNG oo rine e 1
Dowel pin e 2
SPAaCET ..o iaieen e 2
Screw, no. 10-32 thread x

1-1/2" long ... - |

Nut, no. 10- 32 thread R |
Screw, no. 8-32 thread X
3/8"10Ng weeerveirei e 3

Band ......ccoveunnee. ceteereeesanrarnns 1
COVET werriireensnsenens U |
Gasket ... 1
Screw, no. 10-32 thread x
T8 ONG v 1
‘Bearing retainer.....c.cceeeevrnienn 1
Ball bearing, S.A.E. 201 ........ 1
Felt retaining washer ........... T
Felt washer ..., 1

* Not serviced separa-tely,

T GEM20125 Brush set.

11 P90-438 Brush holder and spring package {(NLA).
t11 PS90-370 Lead assembly package {(NLA).

-
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YB14H Generator Mounting, Timer Ignition And Coil

.7~
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ITEM PART NO.
1 XH11

2 PE4

3 XD15

4 YA5B

5 XD25

6 PE5

7 YB14H

8 XD19

9 PH14D
10 MD309
11 MH143
12 GG102-1
13 XEB2

14 PH30A
15 XD6

16 BH138
17 MD308
18 PLE1

19 YL356-26
20 Y1352-11
21 ¥C10C

YB14H Generator Mounting, Timer Ignition And Coil

USE WITH MODELS ADH, AE, AEH, AEHS {see pg. 7)

DESCRIPTION aTy
Taper pin, no. 2 x

1-12710Ng et 1
Lock washer, 5/16" ................ 7
Screw, 5/16"-18 thread x

icT7: Sl ToT 2T O 6

Electric starter, 6 volt
{Prestolite no. MAK4008)

{obsolete) ... 1
Screw, 3/8"-16 thread x

/4" 10NG i 2
Lock washer, 3/8" ........... e 2

Generator, 6 volt
(Prestolite no. GAS4177)

(obsolete) i, 1
Screw, b/16" thread x
1-1/4" 1ong .o 1

Plain washer, 5/16" |.D. x
19/32" Q.D. x 1/16" thick........ 1

Generator driven pulley........ 1
Generator drive belt.............. 1
Starter gear ............... rvseeeen [
Set screw, 5/16"-18 thread x
7/16" long {NLA) .....oovvrveeenne. 1
Plain washer, 1/4" |.D. x

7/16" 0.D. x 1/16" thick.......... 6
Screw, 1/4"-20 thread x

34" oNg v 6

Starter and generator
support bracket

{obsolete} ..oovverceeeciininicereans 1
Drive pulley and starter

gear hub (obsolete) ............... 1
No. 28 Woodruff key ............. 1
Starter cable assembly,

b1 - 2 1] 3 Ve [ 1
Wire assembly, 11" long ....... 1
Starting switch

{replaces YC10} ... 1

22
23
24
25
26
27

28
29

30
31
32
33
34

35
36

37
38
39

40

41
42
43
44
45

-8-

ITEM PART NO.

PE72
YCoB
VE262-2
PD77
PE3
XA34

5D109
XD5

YE2
¥L352-23
YL3562-4
YL353-4
YF4A

YL339-24
R123-16

BH1518
QD711
YF49AS1

YF4931
XD4

HF390
JK59
HF391
GD8o
YL352-4

Wisconsin Alternators

DESCRIPTION arty
Lock washer ...........cccenrvemnennane 2
Ignition switch ....................... 1
Control panel .....cccceeveccieneeen. 1
Nut, 1/4"-20 thread ................ 6
Lock washer, 1/4" ......ccocvviein. 7
Screw, 1/4"-20 thread x

T2 17 2 Ve E 4
Instruction tag ....cccceevinvennnne. 1
Screw, 1/4"-20 thread x

5/8" long

Ammeter

Wire assembly, 23" long ....... 1
Wire assembly, 4" fong......... 1
Wire assembly, 4" long.......... 1
Ignition coil

(Prestolite no. 200665) .......... 1
ignition cable, 24" long ......... 1

Oil filler and gauge
assembly {includes
LJ66, RB86, RC106A,

RJ168F, QD715)

(replaces R123-4) .................. 1
Cover (replaces BH151) ........ 1
Gaskel .ovvevrre e 1
Ignition timer, Colt

{replaces YF8DS1) ... 1
lgnition timer

{includes YL394-10) .....ccoovvrves 1
Screw, 1/4"-20 thread x
1/2°10NG v, 1
SPACET i 1
S O L o1 e RS 1
SPECET oo 1
Drive gear wieecciiiecnveeeeen, 1
Wire assembly, 4" long......... 1




YB14H Generator Mounting, Timer Ignition And Coil

-9-
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YB14H Generator Mounting, Timer Ignition And Coil
USE WITH MODELS AFH, AGH, AHH (see pg. 9)

ITEM PART NO. DESCRIPTION QTy | ITEM PART NO. DESCRIPTION Qary

1 XH11 Taper pin, no. 2 x 21 PE72 Lock washer ...,
1-1/2" 1oNg cevvervvrrrreviienenn. 1 | 22 YC9B Ignition switch

2 PE4 Lock washer, 5/16" ............... 7 {Clum no. 25636}

3 XD15 Screw, 5/16"-18 thread x {replaces YCO) ooooenvvveeeeeeeeen.
<7 a3 Ve T 6 | 23 VE262-2 Control panel ...ccccovvicecnnennnn

4 YAGB Electric starter, 6 volt, 24 PD77 Nut, 1/4" -20 thread ...............
Auto-Lite no. MAK4008 25 PE3 Lock washer, 1/4" .......ccccee...
{obsolete) v 1126 XA34 Screw, 1/4"-20 thread x

b XD25 Screw, 3/8°-16 thread x /2" 10NG e
34 long e, 2|27 SD10g Instruction tag ....ccceeceeeeeeeenn.

6 PES Lock washer, 3/8" .....ceveeenn.. 2|28 XDb Screw, 1/4"-20 thread x

7 YB14H Generator, 6 volt, 5/8" long oo,
Auto-Lite no. GAS4177 29 YE2 Ammeter, Moto-Meter
{obsolete) ..o, 1 NG. BT22A v

8 XD19 Screw, 5/16"-18 thread x 30 YL352-26 Wire assembly, 26" long.......
T-14" 1ONg oo 1131 YL352-4 Wire assembly, 4" long.........

9 PH14D Plain washer, 5/16" L.D.x - 32 YL353-6 Wire assembly, 5" long .........
19/32" 0.D. x 1/16" thick......... 1133 . YF4A Ignition coil, Auto-Lite

10 MD309 Generator driven pulley ........ 1 no. IGBO00T ..o

11 MH142 Generator drive belt, 34 ——— Ignition cable, 27" long
Gates 2300 .....coccvvviieeeecrerene 1 {obsolete} v

12 BH137A Starter and generator 35 YL356-28 Starter cable assembly,
support bracket (NLA}........... 1 2 (oo o SO

13 PH22 Plain washer, 3/8" 1.D. x 36 BH151B Cover (replaces BH151) ........
11/16" 0.D. x 1/16" thick........ 6 |37 YF49AS51 ignition timer, Colt

14 XD26 Screw, 3/8"-16 thread x (includes YL394-10)
7= 3 T T2 o SO 6 (replaces YF8DST) .ccccvininne

15 XEB2 Set screw, 5/16"-18 thread x 38 XD4 Screw, 1/4"-20 thread x

: £ L5 o] Te 1 12" 1ONG coeriveer e

16 MD308-4 Drive pulley and starter 39 HF390 SPACET wiviereie e
gear hub 40 JK59 ’ Cork seal ...cccvev e,
(replaces MD307} .ooooiieeennen. 1| 41 HF391 . Spacer {obsolete} ceeeeriiinns

17 PL83 MNo. 23 Woodruff key ............. 1| 42 GD81 Drive gear ....ccccceveenniniairennnns

18 GG103-1 . Starter gear (NLA} ... 1143 YL352-8 Wire assembly, 8" long.........

19 YL352-8 Wire assembly, 8" long ......... 1

20 YC10 Starting switch, * Not serviced separately.
Auto-Lite no. SW4001 ........... 1

-10-
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YB16A (Prestolite No. GAS4301), YB16C (Prestolite No. GAS4303},
YB16E (Prestolite No. GAS4306), YB16F (Prestolite No. GDY4115),
YB16G (Prestolite No. GDY4115N) Generator Parts Lists

67 66

NQT SERVICED

A\ Y
o FRAME AND
FIELD ASSEMBLY

DRIVE END HEAD ASSEMBLY

ASSEMBLY
{REF. NG. 20)

MAIN BRUSH PLATE 4

44

//p 24
MAIN BRUSH PLATE
41 /B 20 ™ \SSEMBLY
40
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YB16A (6 Volt), YB16C (6 Volt}, YB16E (6 Volt), YB16F (12 Volt},
YB16G (12 Volt) Generator Parts Lists

ITEM PART NO.

~ MG R WK

ws (D

11
12
13
14

18
16

17
18

19

20

21
22

28GAS2005D

28GAS2005A

28GDY1005

Tt

Tt
28GAS1176
28GAS1232
28GAS51232B

28-X3003

28GAS2174A

28GAS52174B

28GAS2021RA

Tt

USE WITH MODELS VE4D, VF4D {see pg. 11)
ITEM PART NO.

DESCRIPTION QrTyY
Frame and field assembly 23
{includes 2-9) .....ccceevneriernnn, 1124
tnsulation .....eeceiiiininveeeee. 1 | 25
Lead Wire ......ccoeeeeeeevvnrnrnnnnnnns 1
Terminal .o 2 |26
Insulating bushing ................ 1|27
Dowel pin .o 2
Field coil assembly, 28
YB16A, YB16C ..ccceeevvin 1|29
Field coil assembly, 30
YB1BE ...viiiiciiinirran s, 1
Field coil assembly, 31
YB16F, YB16G (NLA) ... 1
Holder.. e d | 32
Pole shoe SCIBW ..eovvveeeennens 2 133
Cotter pin, 3/32" x 34
T 1ONG e 1|35
Nut, 1/2"-20 thread ....ccoevueee. 1 | 36
Washer, 1/2" oo 1 | 37
Qil thrower (NLA) .................. 1 |38
Drive end head assembly,
YB16A {includes 15-18) ......... 1139
Drive end head assembly, 40
YB16C, YB16E, YB16F, —
YBIBG coorriiirrrerrrinennienn 1| 41
Head ...cveeevrenievensinnesiencn. 1| 42
Ball bearing, 43
S.AE n0.204 .. 1 44
Bearing retainer.........ccoovveeeee 1 | 45
Screw, no. 8-32 thread x 46
3/8"10NG v e 3 | 47
Commutator end head 48
assembly, YB16A 49
(includes 20-45} ....ccovuvnnnnnnnee. 1
Commutator end head —
assembly, YB18C, YB16E,
YB16F, YB18G .o, 1 | 50
Main brush plate assembly 51
{includes 21-28) (NLA) .......... 1 | B2
Main brush plate .......ccceeet 1
Brush hoider ........coveiveememennn. 2
-12-

*

*

*

Tt
28GAS2126A

28X3172
28X15673

28GAS49

28GAS20AS

28GAS52175

28GDY2175

{continued on page 14)

Wisconsin Alternators

DESCRIPTION QTyY
Main brush...cccceece e veeeneen 2
Lock washer, no. 8 ............... 2
Screw, no. 8-32 thread x

718" 10NG v ccmrereeeenns 1
L33 o T4 ] 4 T U 1
Screw, No. 8-32 thread x

127 1ONG it 1
Ground Wire .....eveeeeeveveenes 1
157 ] 15 o [0 1
3rd brush plate assembly
{includes 31-38) ...coevvevvcvreanne 1
Screw, no. 8-32 thread x

T18" 1oNg oo 1
Lock washer, no. 8 ................ 1
Third brush ... 1
Brush holder ...coveveviveveennienns 1
Brush spring ...cccoceeevvcemvseennn, 1
3rd brush plate «...cccccviveneiinns 1
Lock washer, no. 8 ................ 1
Screw, no. 8-32 thread x

38" IONG coeeee e 3
Spring retainer .......oceeceveeeee. 2
Elbow type oiler ..cceveiviinnnns 1
Straight oiler (NLA) ............... 1
Washer e 1
15T 01 o Vo [ 1
Felt wick ccovvvvevecccrirreeccirrccnens 1
Bronze bearing (NLA) ........... 1
Head i senenn 1
Thru bolt package ................. 2
Lock washer, no. 10 .............. 5
No. 8 Woodruff key ............... 1
Armature, YB16A,

YB16C, YB1BE ..cvvvv e ccreverrnn 1
Armature, YB16F,

YB16G (NLA} ..o 1
Spacer, YB16E, YB16F .......... 2
Lock washer, no. 10 ......ccceee 4
Screw, no. 10-32 thread x
3/8"10NG oo 4




YB16A (Prestolite No. GAS4301), YB16C (Prestolite No. GAS4303),
YB16E (Prestolite No. GAS4306), YB16F {Prestolite No. GDY4115),
YB16G ({Prestolite No. GDY4115N) Generator Parts Lists

NOT SERVICED

FRAME AND
FIiELD ASSEMBLY

DRIVE END HEAD AGSEMBLY

MAIN BRUSH PLATE
ASSEMBLY
(REF. NO. 20} 44
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YB16A (6 Volt), YB16C (6 Volt), YB16E (6 Volt), YB16F {12 Volt),
YB16G (12 Volt) Generator Parts Lists {Cont.)

ITEM PART NO.

53

54
5b

56
57
58

59
60
61

62
63
64

65

28CB4014

28RA4002

28GAS1024JS

*

*

*

HF439

*

28GW19A
28X382
TB118

28P90-629

USE WITH MODELS VE4D, VF4D (see pg. 13}

Wisconsin Alternators

DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTY
Cut-out relay assembly, — 28P90-628 Distributor driver gear
YBIBE oo 1 and package, 7 teeth,
Cut-out relay assembly, YB16C, YB16E, YB16F,
YB16F, YB16G.....cccoeoivieaenens 1 YB16G .ot 1
MNut, no. 10-32 thread ............1 | 66 _——— Spacer, YB16A, YB16C.......... 2
Screw, no. 10-32 thread x 67 _ Carbon resistor, YB16A,
1-1/27 100G e 1 YB1BC oo 1
Coverband .....cccceeevnininccnnns 1 | 68 28TC4327E Two charge regulator,
4 o TR 1 YB16A, YB16C ...ooccveeeeee 1
Screw no. 8-32 thread x 69 ¥——— Fuse, YB16A, YB16C ............. 1
Lo7£2 i [T 4 Vo 1|70 —_— Fuse holder, YB16A,
Nut, no. 8-32 thread .............. 1 YB16C ..o seeeeaeies 1
Clamp et 1
Screw, no. 10-32 thread x * Not serviced separately.
7/8" 1ONQ coveeri e eceae e 3
COVET i rssrcecssneranenns 1 t 28GAS2012 Brush set 28GA2012S.
Grease Cup .vcvcevevecrcvinnrrrnrens 1 1 28P90-370 Lead assembly package (NLA).
Distributor mounting Tt 28P90-438 Brush holder and spring package
hoUSING vvevceiecreeeeeee e 1 {NLA).
Distributor driver gear Tttt 28P90-630 Armature shaft nut and washer
and package, 11 teeth, package.

CYBIBA e 1

-14-




YB16E, YB16G Generator Mountings
USE WITH MODELS VE4, VF4

ITEM PART NO. DESCRIPTION Qry
1 YB16G Generator, 12 volt,

Prestolite no.

GDY4115N ..., 1
— YB16E Generator, 6 volt,

Prestolite no. GAS4308

{engines beginning with

serial no. 2264163}

{replaces YB18C) ....cccoovvnrnennne 1
—_ YB16A Generator, 6 volt,

Prestolite no. GAS4301

{engines to and including

serial no. 2264162} .....cceceee. 1
— YD165 Jumper strip, for YB16C ....... 1
2 PC110 Stud e, 2
3 PD11 Nut, 3/8"-24 thread ................ 2
4 PE5S Lock washer, 3/8" ...l 2
5 GD97C Drive gear

{replaces GD97A} ..ccccvveevnnn 1
6 QDg186 Gaskel ..o 1
7 YL352-26 Ignition wire assembly,

26" 1oNg e 1

-15-
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ITEM PART NO.

1

W

[a7]

YB26, YB26A Generator And Distributor Mountings (Ohsolete)
MODELS TE, TF

YL339-24
YL338-26
PD77
PE3

XDs
¥YL358-27
YF6E

RP911

USE WITH
1

NQ. 2
SPARK PLUG

SPARK PLUG

NO. 1

DESCRIPTION QTY | ITEM PART NO.
Spark plug cable, 9 R123-8
24" IONG cerveverrereceresiereeeeeenrns 1
Spark plug cable,
26" 1ONG cccvvvirerr e 1
Nut, 1/4"-20 thread ......cooee.eee. 2 10 RJ148
Lock washer, 1/4" .........cccvu.. 21 N LJ331
Screw, 1/4"-20 thread x
17 Ll o) 3T SO 2|12 YB26A
lgnition cable, 27" long ......... i
Distributor, Auto-Lite no.
IGW4199A 13 PES
(replaces YF6D) {NLA) ........... 1| 14 XD33
Drip tube assembly
{includes RF270-4, 15 Qb616
RF808, RF731} cvvrrececcccrines 1
{continued on page 17)
-16-
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DESCRIPTION aTyY
Qil filler assembly

{includes LJ310, RB86,
RC106-151)

{replaces R114-8) voovvvicccrinccnnne 1
Oil level gauge ....oovreceeinceee 1
Fipe nipple, 1/2" x

3-1/2" long (NLA) ..ccovenrneee 3
Generator, 6 volt,

Auto-Lite no.GAS4305
(replaces YB26) ....cccccooeennes 1
Lock washer, 3/8" ..o 5
Screw, 3/8"-16 thread x

2-1/2" JONG e e 3
Gasket e 1




ITEM PART NO.

16

17

18

19
20

21

22
23
24
25
26
27

28

29

YB26, YB26A Generator And Distributor Mountings (Obsolete} (Cont.)
USE WITH MODELS TE, TF

GD97C
XA34
VEBE6D1

XAT9
PB187

YCoB

SD109
YE2
YC1oC
PC110
PD11
YL3562-4

¥YL353-4

YL356-20

DESCRIPTION QTY | ITEM PART NO.

Drive gear 30  YL352-16

(replaces GD97A) ...ccovervrenen. 1

SCI'eW, 1/4"'20 thread x 31 YL352-21

12" IONG oo, 2

Control panel 32 YABGA

{replaces VEBEB) .......ceeeeeee. 1

Screw, no. 14 x 1/2" long ...... 2

SCI'BW, 3/8"-24 thread x 33 PH30

1 Iong .................................... 3 34 PG516C

lgnition switch

(replaces YCQ) ........................ 1 35 YL352-16
- TAG i,

Ammeter 36 YD165

Starting switch ....ocveeinninne 1| 57 YFE11

STU crvrreecercinie e 1

Nut, 3/8"-24 thread ................ 1

Ignition wire assembly, ) 38 XD16

A" 1ONG wivicerrrvir e 1

lgnition wire assembly, g PE4

L Uo7 Vo OO T (a0 PGE58

Starter cable assembly, _ XK105

20" 10Ng cooierr e 1

-17-
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DESCRIPTION QTy
Ignition wire assembly,
16" 10NG woreeeviiisiirsiee 1
Ignition wire assembly,
21°10NG oo 1

Electric starter, 6 volt,
Prestolite MZ4212
{replaces YA10 and YA19) .... 1

Washer, 174" ........orerveeeevinens 2
Bracket {replaces PG516
and PGBT1BA) v 1
Ignition wire assembly,
16" 10NG (e 1

Jumper strip (NLA) .............. 1
Ignition coil, 6 volt, :
Auto-Lite no. CR6005

(replaces YF4A) ..................... 1
Screw, 5/16"-18 thread x

7/8" lang .o 1
Lock washer, 5/16" ................ T
Brackel ......ccocoeiicciiininiviinens 1
Pipe ethow, 1/2" x 45° ........... 1




YB26 (Prestolite No. GAS4302), YB26A (Prestolite No. GAS4305),
YB36A (Prestolite No. GDY4116),
YB36B (Prestolite No. GDY4116N) Generator Assemblies

NOT SERVICED A

FRAME AND
FIELD ASSEMBLY

DRIVE END HEAD ASSEMBLY

MAIN BRUSH PLATE
ASSEMBLY
(REF.NO.20) 44

23 24
/° 27 MAIN BRUSH PLATE
44 } 20 ASSEMBLY
45
-18-
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ITEM PART NO.

1

o~ gEeEWN

10

11
12
13
14

15
16

17
18

19

20

21
22
23
24

*

28GAS2005D

28GAS2005A

28GDY 1005

Tttt

Tttt
28GAS1178
28GAS51232A8

28X3003

28GAS2132AS

28GAS2174A

28GAS2021RA

YB26 (6 Volt), YB26A (6 Volt), YB36A (12 Volt),
YB36B (12 Volt) Generator Assemblies

USE WITH MODELS TE, TF, TH (see pg. 18)

DESCRIPTION QTy
Frame and fieid 25
assembly
{includes 2-9) ....ooooveeereeeiieinens 1 |26
Insulation .......ccoccinevseieerenns 1 |27
Lead Wire .o, 1
Terminal ..o 2 |28
Insulating bushing ................ 1 (29
Dowel Pin ... 2 |30
Pole shoe screw .................. 2
Holder....cccccceveviieviiveeeee e, 4 | 31
Field coil assembly,
YB26 e i (32
Field coil assembly, 33
YB2BA e cee e rnessirenns 1 134
Field coil assembly, 35
YB36A, YB36B ....cceervvrenens 1136
Cotter pin, 3/32" x 37
[ R 5]+ To 1 |38
Nut, 1/2"-20 thread .........c...... 1
Washer, 1/2" ... vcivir i, 1 |39
Oil thrower (NLA) ...oovoevveeeee. 1 | 40
Drive end head assembly 41
{includes 15-18) ceoeeeeeericicnnes 1 |42
Head ..ooeeeree e iiivveierereeneans 1 |43
Ball bearing, S.A.E. 44
N0. 204 .o 1 |45
Bearing retainer......ccccvveneean. 1 |—
Screw, no. 8-32 thread x 46
38" HONG e 3 | 47
Commutator end head
assembly, YB26A, YB36A, 48
YB36B {includes 20-45} ......... 1
Commutator end head 49
assembly, YB26 .....ccccoeveviiennn, 1 150
Main brush plate 51
assembly {includes 52
271-29) (NLA) e 1
Main brush plate ................... 1 | —
Brush holder ....ocvcevicccnviinne. 2
Main brush c.ceeeeieceeeeeeeeceeeeee 2 | B3
Lock washer, no. 8 .....cocoviunee 2
-19-

ITEM PART NO.

*

Tt

*

it
28GAS2126A

28GAS49

*

*

*

28X3172
28X1573
28X382
28GAS367

28P90-635

28GAS20AS

*

*

28GAS2175

28GDY2175

{continued on page 21}

Wisconsin Alternators

DESCRIPTION

Screw, no. 8-32 thread x
718" 10NG w1

SPHNG ceevinirniiri e 1
Screw, no. 8-32 thread x

1/2° 100Gt 1
Ground wire........oooevevvininnnenns 1
SPANG .o 1
3rd brush plate assembly
{includes 31-36) ..cccccevrivcnnnne 1
Screw, no, 8-32 thread x

718" long et 1

Lock washer, N0. 8 vvvrvveeeinnd 1

Third brush ...ooceieee e 1
Brush holder .......c.ccoceeeeee. 1
Brush spring .....ceevvirnennnnne 1
3rd brush plate ...................... 1
Lock washer, no. 8 ................ 1
Screw, no, 8-32 thread x

38" 1ONY e 3
Spring retainer .....cocoveeveeene 2
Head ...occoiiinirneeeeee 1
Bronze bearing (NLA) ........... 1
Felt wick .o, 1
Spring .o 1
Washer i 1
Elbow type oiler ......cccccceee. 1
Straight oiler .....cceeccvvvevinecnne. 1
Grease CUP v veeereeeeeeieenns 1
Distributor mounting

housing ....ccccoeueeen. rereeeerre 1
Distributor driver gear

and pin package .......cccceeinnnene 1
Thru boelt package ................ 2
Lock washer, no. 10 .....ccevee- b
No. 8 Woodruff key ............... T
Armature, YB286,

YB26A ..o 1
Armature, YB36A,

YB36B (NLA} ..o ciieviivennns 1
SPECET v ane e 2




YB26 {Prestolite No. GAS4302), YB26A {Prestolite No. GAS4305),
YB36A {Prestolite No. GDY4116),
YB36B (Prestolite No. GDY4116N) Generator Assemblies

NOT SERVICED

FRAME AND
FIELD ASSEMBLY

DRIVE END HEAD ASSEMBLY
67 66.

NOT SERVICED

3
‘ " o350 - B
N\
UTATOR END HEAD ASSEMBLY (REF. NO, 19}
: 3132 !
e / 3335 o 30 3 BRUSH PLATE ASSEMBLY

MAIN BRUSH PLATE
ASSEMBLY )
(REF.NO. 200 g9

23 24
/ 27 MAIN BRUSH PLATE
20 ASSEMBLY
44
45
-20-
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ITEM PART NO.

54
85

56

57
58

59
60
61

62
63
64

28CB4014

28RA4002

28GAS510244S5

HF439

YB26 (6 Volt), YB26A (6 Volt), YB36A (12 Volt),
YB36B (12 Volt) Generator Assemblies (Cont.)

USE WITH MODELS TE, TF, TH (see pg. 20)

DESCRIPTION QTyY
Lock washer, no. 10 ............. 4
Screw, no. 10-32 thread x

378" 1oNg e 4
Cut-gut relay assembly,
(YB2BA) e 1
Cut-out relay assembly,
YB36A, YB36B) .o 1
Nut, no. 10-32 thread ............ 1
Screw, no. 10-32 thread x

L P [oT o T« I 1
Coverband ..coeveiviiieeeeeirrere. 1
PiN e i
Screw, no. 8-32 thread x

5/8" 1oNg eeeeeeeee e 1
Nut, no. 8-32 thread .............. 1
Clamp .o, 1
Screw, no. 10-32 thread x
7/8"10NY oo 3

{TEM PART NO.

65
66
67
68

69
70

*

*

28GW19A

28TC4327E

28X842

DESCRIPTION QTy
COVET e erenee 1
Spacer, YB26 ....ccccoeeeeennen |
Carbon resistor, YB26 ........... 1
Two charge regulator,

R = < 1
Fuse, YB26 ......c..coeevvvevevevenn, 1
Fuse holder, YB26 ................. 1

* Not serviced separately.

T 28GAS2012S Brush set.

tt 28P90-370 Lead assembly package (NLA).
t11 28P90-438 Brush holder and spring package.
tT11 28P90-630 Armature shaft nut and washer
package.
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YB30 (Prestolite No. GHD6001AB1),
YB30C {Prestolite No. GJW7501A) Generator Parts Lists

1 FRAME AND FIELD
ASSEMBLY

49 COMMUTATOR END
HEAD ASSEMBLY

28

-22-

DRIVE END HEAD
ASSEMBLY
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YB30 (6 Volt - 14.5 Amp), YB30C {6 Volt - 14.5 Amp) Generator Parts Lists
USE WITH MODELS VE4, VF4, VG4D, VH4D (see pg. 22)

ITEM PART NO. DESCRIPTION Q7Y | ITEM PART NO, DESCRIPTION Q7Y
1 e Frame and field assembly 28 28GHD1003C  Drive end head assembly,
{includes 7, 9-25) ........ccccce. 1 ¥YB30C (includes 29-39) .........
2 28VBX4621B  Voltage regulator .....ccccvverne. 1 | — 28GHD1003S  Drive end head assembly,
3 e — Screw, no. 10-32 thread x YB30 .
6/16" 1ONG wovvvreci i 3129 *——— Screw, no. 10-32 thread x
4 e " Lock washer, no. 10 ............. 3 ‘ C 1H2U100G e
5 Tttt Wire assembly .....ccccoovveannns 113 *——— Lock washer, no. 10 .............
6 it Wire assembly ...ooccioevinriiinnns 1131 *er—— Bearing retainer......ccccevinnnenn.
7 e lLead assembly - 32 28GG164 Inner felt washer ..c..cccceeeee..
{includes 9, 10} .ovvveeveceeerenne T [33 e — Inner retainer ... ceeeeeenen.
8 28GJC2012BS Brush set, YB30C ....cc.ovvvvvenes 1| 34 28GEE27 Gasket ...ooe.ees i ——
— 28GBM2012AS Brush set, YB30 .......cccoeueee 1 |36 28X295 Ball bearing, nec. 203 ............
9 T Stud, 1/4"-28 ..ccvviiireie e 1136 *¥—— Quter retainer ...coevveeveeeennns
0 *——— Terminal i 1 (37 *—e—— Outer felt washer........ccveveen.
11 t Stud, no. 10-32 ..o 1 (38 *——— Drive end head ....ccceereeeenn...
12 t Insulating bushing ................ 2 |39 28X2961 0 11 1-Y R
13 t Insulating washer ...............1 | 40 28GJW2006F Armature assemnbly,
14 T Plain washer .......cccocevvureeee.e. 1 YB30C (includes item 41)......
15 F——— Lock washer, 1/4" .....cccceeenee. 2 |~ 28GHD2006F . Armature assembly,
16 *——— Nut, 1/4"-20 thread ...............2 YB30) v
17 @ *—— MNut, no. 10-32 thread ............2 |41 *——— £23  F- T I 4 T4 T
18 *——— Lock washer, no. 10 ....ceiinns 2 | — 28GJ104B Pulley spacer
19 T Plain washer .......cccccceeennee. 1 . (not iflustrated) .....ccovcccemvceennn.
20 13 Insulating washer..............1 | 42 28GR32 Retainer.....cccovvrciciniccineecceeen.
21 e —— Dowel Pin i 2 143 ¥ — No. 5 Woodruff key ....ooeveeeee.
22 28GJW1005A Field coil assembly, 44 ¥ Lock washer, 1/4" ...ceueeeeee.
YB30C 45 28MW20AS Thru bolt package .................
{includes 11, 23, 24) .......c.... 1 |46 *—-—— " Nutno. 1032 ..vimivnnrn
— 28GHD1005 Field coil assembly, YB30)....1 | 47 *——— Screw, no, 10-32 thread x
23 e —— Left field coil .....ccvecvvvrirencnns, 1 T-1/2" 10Ng ceieeerecverccrmeeeniineens
24 F—— - Right field coil....vveeveeene. 1 |48 28GHD1024 Cover band, YB30.....ccce........
25 e — Pole shoe screw ................... 2 |49 28GJT2002 Commutator end head
26 Tt Lock washer ..o 1 assembly, YB30C......cccoooneee
27 Tt NUL coeeeeneesereceessensesesssssisnees |
: ‘ {continued on page 25)
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YB30 (Prestolite No. GHD6001AB1)},

YB30C (Prestolite No. GJW75401A) Generator.Parts Lists

1 FRAME AND FIELD
‘ ASSEMBLY

COMMUTATOR END
49 "HEAD ASSEMBLY

-24-
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DRIVE END HEAD
ASSEMBLY




YB30 (6 Volt - 14.5 Amp), YB30C (6 Volt — 14.5 Amp)
Generator Parts Lists (Cont.)
USE WITH MODELS VE4, VF4, VGAD, VH4D (see pg. 24)

ITEM PART NO. DESCRIPTION 'QTY | ITEM PART NO. DESCRIPTION QTY
- 28GHD2002S Commutator end head 59 e — Lock washer, no. 8 ................ 3
assembly, YB30 '
{includes 50-57) e 1 | * Notserviced separately.
B0 e — Bearing COVET ..umerecicrnrares 1 : .
51 _—— Felt wick ........ e 1 T 28P90-338 Terminal stud and parts package
52 28GJC38A Bronze bearing, YB30C ...... 1 {YB30C).
— 28GGU3BA Bronze bearing, YB30 ........... 1 28P90-336 Terminal stud and parts package
53 28X3326 Qiler, YB30C......coocceecrrennennn 1 (YB30).
— 28X2961 Oiler, YB30 ...l t1 28P90-32 Brush arm and spring package
54 *—— — Head assembly {YB30C}).
{inciudes 52, 55-57) ....ccuev.ee. 1 28P90-378 Brush arm and spring package
55 T Brush spring ......cceeeecminenan. 1 {YB30)..
56 Tt Brush spring .....coov e 2 | 111 28P90-33 Armature shaft nut and washer
57 T Brush arm .....ccoiiiiniinniennnn 3 package.
58 e — Screw, no. 8-32 thread x t11t 28P90-665 Lead assembly package.
7SR 1 1 To R 3 ' .
.25.

Wisconsin Alternators



YB36A, YB36B Generator Distributor And Coil Mountings
" USE WITH MODELS TH, THD

1

3
2 .3
5

NO. 1
SPARK PLUG

ITEM PART NO. DESCRIPTION OTY | ITEM PART NO. DESCRIPTION QTy
1 ¥L339-24 Spark plug cable, 12 RJ148 Oil level gauge ...l 1
2 S 7 1T RO 1113 RF1257A Pipe nipple ..coocoineericcccenenns 1
2 YL339-26 Spark plug cable, e LJ331 Pipe nipple, 1/2" x
26" [oNg oo 1 TN V2 1o ¢ To S 1
3 PD77 Nut, 1/4"-20 thread ................ 3|14 YB36B Generator, 12 volit,
4 PE3 Lock washer, 1/4" .....ccoceeeen. 3 Prestolite no. GDY41186N
5 XD6 Screw, 1/4"-20 thread x {engines beginning with
/A" 1ONG e 3 serial no. 3988441)
6 YL358-27 Ignition cable, (replaces YB3BA) .ccccvirrrrnneen. 1
27" 19N tvoreeirircrneren e 1| — YB26A Generator, 6 voit,
7 YD20A Terminal protector .....c......... 1 Prestolite no. GAS4305
8 YD20 Terminal protector ................ 3 {replaces YB26) {(optionai)
9 YF4751. Distributor, Coit {NLA) (v ceeeceeere e e reninens 1
{replaces YF6H) .....ccccevennn. 1] 15 PES Lock washer, 3/8" .ocoeeeneee 5
10 RP911 Drip tube assembly ...............T | 16 XD33 Screw, 3/8"-16 thread x
11 R123-30 Oil filler assembly 2-12" 1ONG iiciriiern e, 1
{includes QD715, RB86, 17 QD616 GasKet .ovceveeceevrinrrr e 1
RC106-181) corceirrecniineeee 1
(continued on page 27}
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YB36A, YB36B Generator Distributor And Coil Mountings {Cont.)

USE WITH MODELS TH, THD
ITEM PART NO. DESCRIPTION- QTY | ITEM PART NO,
18 GDg7C Drive gear 34 YAG1
. {replaces GD97A) .ceeeel 1 :
19 - XA34é @ Screw, 1/4"-20 thread x
_— 12" 1ONG vereeeeecireeeee e rrerreenas 2
20 VEG66D1 Control panel — YA32B
{replaces VEBBB) ........cccieenen 1
21 XATS Screw, no. 14 x 1/2" long ...... 3
22 PB187 Screw, 3/8"-24 thread x
" 1"long (replaces PB24).........3
23 YC9BS1 ignition switch assembly 35- PH30 .
{inciudes tag and 36 - PG516C
lock washer) ......cccveeeeeeeeieeas 1 ‘
24 SD109 LIV U 1|37 YL3562-14
25 PE72 Lock washer ..ceeceviceeeeceeeaes 2 .
26 YE6 Ammeter, 0 to 15 amps ........ 1| 38 YF41AS1
— YE3 Ammeter, 0 to 30 amps ........ 1
27 YC10C Starting switch ..cccevvreeieeeee. 1
28 PC110 StUd .o 1
29 PD11 Nut, 3/8"-24 thread .....ccc........ 139 XD16
30. YL356-20 - Starter cable, 20" long .......... 1 :
31 YL352-4 lgnition wire assembly, 40 PE4
O A"IOAG 114 PGbL6B
32 ¥Y1.353-4 Ignition wire assembly, — PG556
B S 1Y T O |
33 Y1.352-21 Ignition wire assembly, )
2717 10NG oo 1
27-
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DESCRIPTION QTY

" Starting motor, 12 volt,

Prestolite no. MHA7021

.(replaces YA54} (beginning

with serial no. 608422} .......... 1
Starting motor, 12 volt,

Deleco Remy no. 1998301
{replaces YAB5} (beginning
with serial no. 6050289)

foptional} . 1
Washer, 1/4" ..., 2
Bracket (PG516A previcus

to serial no. 608422) ............. 1
Ignition wire assembly,

14" ONG coveerrarreireceeeenereeenas 2

Ignition coil assembly,
12 volt, {includes
PGE56B) (replaces YFBB,

YB3BA) iiieeereivinin e 1
Screw, 5/16"-18 thread x

/130 T¢]5Tc T 1
Lock washer, B/16" ......cccceveee 1
Strap, 2-1/8" 1Dl
Strap, 2-3/16" 1.D. v 1




YB37BS1 {12 Volt} (Delco-Remy No. 1101969), YB37US1 (12 Volt)
(Delco-Remy No. 1101872) {(Was 1101999) Motor-Generator Parts Lists

ITEM PART NO.

1

B W

[« I 5]

CDCO--Il

10
1
12
13
14
15
16

17
18
19

20

18-1962414

18-809062
18-1914816
18-454329

18-1946427
18-1908829

18-1916324
18-1944373
18-1940421
18-1939904
18-826319

18-121743

18-1914579
18-1858753
18-1858749
18-1939889
18-1939890
18-19556494
18-1912008
18-1939902
18-1911961
18-1913960

*

USE WITH MODEL AENL, MOTOR-GENERATOR

DESCRIPTION

Frame (includes item 2;
includes bearing clamp;
includes 18-1948326) ...........
Dowel pin......cconnuene

Lock washer..

Screw, 6-32" thread X

5/16 10Ng weeeiviererercnrnn
Brush ..ccceviiiineenennns
Brush spring, 1101969,

1101999 ..

Brush sprlng, 1101872
Brush arm ....ccceeveeeenens
Ground brush package

Armature ..

Bushing .......cceceveeeenee

Stud ..

Field COI| rlght

Field coil, left ..

Plate

Gasket ..
Pole shoe

Pole shoe, 1101969
SCrewW e iiererenes

QTY

N = = =

21
22
L1238
1] 24
2| 25
26
2| 27
2| 28
29
...2 | 30
T3
2| 32
1] 33
R I
2| 34
4 [ 35
A —
1
1| —
1| —
1

20— ¥

iTEM PART NO.

18-1912073
18-954378

18-1861591 -

18-809763

18-9421424
18-124545

18-1958991
18-1815172
18-1915265
18-1962417
18-809593

18-1914580
18-1921362
18-1939894
18-1858749
18-1940422
18-908019

18-1929959

18-1914185

18-1917571

18-1947344

DESCRIPTION

Insulation ......

Ball bearing ...cc.occceeceevinrcennnes

Washer ..........

Thru Bolt .o isrerereeerans
Lock washer .o ieeeecvicnnnnn,

Woodruff key
Collar ...ccoiunes

Screw ............
Bushing ...
Bushing (not i
Stud ..

Ilustrated) .......

lnsulated brush package .......

Ball bearing

{not illustrated) .cc.cccveveeeeeeeenes
Bearing clamp
{not illustrated) ....c....ccvvveiienn

Lead wire

(not ilustrated) ....cveeececeveians

Lead wire

(not iHlustrated) ....cccccccce v

Slinger (not il

2 | * Not serviced separately.
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YB37BS1 (12 Volt) (Delco-Remy No. 1101969), YB37US1 (12 Volt)
{Delco-Remy No. 1101872) (Was 1101999) Motor-Generator Parts Lists

USE WITH MODEL AENL, REGULATOR
1

16

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO.
— 18-1118983 Regulator, YB37US1 — 18-1878517

{replaces 1118984) ................ RN 18-1922599
—  18-1118985 Regulator, YB37BS1.............. 1112 18-1878505
1 18-1927980 COVET ot crern e e 1|13 18-1878516
2 18-1927982 SCIeW oo ennaens 2| 14 18-453418
3 18-1935031 “Washer ..o 2115 18-1868137
4 18-1953902 Cover gasket ......ccoeeceiirininnnnns 1116 18-1910174
5 1 18-1878780 AMETUre .o 117 18-1924764
6 18-1912176 SPring .o cccraeannnnne 1| — 18-178451
7 18-1944590 Adjusting screw ... 1| — 18-138479
8 18-1912159 | Adjusting SCrew.....covvermrenins 1) — 18-1856056
9 18-1878607 Washer ......coovvciiieeveeiiee ]
10 18-1878493 Regulator contact,

(R E: 1515 1 S 1 18-1939646.

-29.

Wisconsin Alternators

-DESCRIPTION QTy
Contact, 1118985 .....cccceeevnee 1
Washer ... vieieees s 2
Lock washer ....c.coenmivivcennne 1
baTol o111 2
Terminal sScrew .....cciviveeennen, 4
Terminal clamp ....ccviieeee 4
|R1131=1 o] U |
SCIBW weireiiierieirirsrrersirocseesissanns 2
SCrEW v vmerer e er v 2
Lock washer ..., 2
Piain washer ....cccoceeevvvveeeeeene. 2

t If date code on base is S-K or abo_\fe, use




YB37BS1 (12 Volt) YB37US1 (12 Volt) Motor-Generator Mountmgs
USE WITH MODEL AENL

SEE “CONTROL PANEL” PHQTO
FOR SWITCH AND
AMMETER MCOUNTING PARTS

TO STARTER
SWITCH

AMMETER J

A
etz

25

NUT AND LOCK WASHER
FURNISHED WiTH
MOTOR-GENERATQOR
{TORQUE-E0 TC 60 FT. LBS.
WHEN MOUNTING PULLEY}

ITEM PART NO. DESCRIPTION Q7Y | ITEM PART NO. DESCRIPTION QTy

1 PG856 Support bracket ... veveee. 1 | 16 PE4 Lock washer, 5/16" ................

2 PES Lock washer, 3/8" ..o 2|17 XD14A Cap screw, 5/16"-18 thread x

3 XD29 Cap screw, 3/8"-16 thread x B/8" IONG wereeeevreeeeeerrirvnsceenenn.
T-14" 100G e 2|18 PG853B Adjusting strap

4 PD77 Nut, 1/4"-20 thread ................ 1 {replaces PG859, PG859A} .... 1

5 PE3 Lock washer, 1/4" .......ccvvuvene 1] 18 PD78 Nut, 5/16"-18 thread .....c.......

6 PG85SA ' Bracket ' - 20 MH179 ~  Generator belt '
(replaces PG858) ........ccceeeen 1 (replaces MH169) .......coceee. ...

7 Xp10-1 Cap screw, 1/4"-20 thread x 21 PH209B Plain washer, 5/16" 1.D. ......... 1

: 1-3/4" 1ONG e, 1] 22 XD17B - Cap screw,

3 SEGE RiMm e . ' -6/16"-18 thread x 1" long ......

9 NC143-6 Fiywheel 23 MD367B Driven pulley

10 PA341 Roll pin, 1/4" dia. x - : {included with YB37US1)......
T-HB"1ong .o e 2| 24 YB37US1 Motor-generator, 12 volt,

11 MD375E1 Drive pulley 12 amp, Delco Remy no.
(replaces MD375, 1101872 (beginning with
MD375-T) cvvrrnirrecieineneeeeens 1 engine no. 3991018}

12 PE100 Lock washer, 1-1/8" .............. 1 {replaces YB37BS1)

13 UC173E Extension nut {obsolete) e,
{replaces UC173) ....cocuvinnrnnnne 11 25 ¥YL352-11 Ignition wire assembly .........

14 UC103FS1 Rope starter sheave .............. 1| 28 ¥1356-11 Starter cable assembly .........

15 PE101 Lock washer, 7/8" ....c...comnn. 1 - ‘
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YB37AS1 (Delco-Remy No. 1101972),
'YB37RS1 (Replaced By YB37YS1) (Delco-Remy No. 1101696}
Motor-Generator Parts Lists (Obsolete)
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YB37AS1 (12 Volt), YB37RS1 (Replaced By YB37YS1) {12 Volt)
- Motor-Generator Parts Lists {Obsolete)

USE WITH MODELS ACN, BKN, S7D, $8D, TRA10D, MOTOR-GENERATOR (see pg. 31)

ITEM PART NO. DESCRIPTION QTY | iITEM PART NO. DESCRIPTION QTy
1 18-800213 Frame (1101696) 20 18-1968396 Screw, 1101696 ....cooccevevviienae
(includes item 2; — 18-1913960 Screw, 1101871, 1101972 .....
includes felt, retainer, 21 18-1914491 INsulation ......cecnvveeciieennne
wick, plugl...ccoveciiiinen, 1| 22 18-907996 Ball bearing, 1101696............
— 18-1939907 Frame assembly, — 18-954378 Bearing, 1101871,
T10187T oot vnecnen 1 1101972 i
— 18-1962407 Frame assembly, 23 18-1861591 Washer ..o
TH0T972 oiiiiircccccer e 1| 24 18-1908680 Thru bolt, 1101696 ................
2 18-1809062 Dowel pin. .cocoovivvccenrcvvireceen T | — 18-1915090 Thru bolt, 1101871,
3 18-1914816 Lock washer .....coeeeeeccnnnenee. 2 1101972 Lo
4 18-454329 Screw, 6-32" thread x : 25 18-9421424 Lock washer ....ccoeviiiciiccennnn 2
B/1610Ng v rerviiennn 2 | 26 18-124545 Woodruff key .covoeeecviiieeee.
5 18-1946427 Brush oo 2 | 27 18-1959991 Collar .
6 18-1916324 Brush spring, 1101696 28  18-191567172 NUE o e s
TT0187 7 e deee 2| 29 18-1915265 Lock washer ..o veimeeeas
— 18-1908829 Brush spring, 1101972 .......... 1| 30 18-1962412 Frame ..cocooovvveceeec e e
7 18-1944373 Brush arm, 1101696, ‘ 3 18-809593 Dowel pin i
1101871 .. e 2| 32 18-1914580 SCIBW eeeviieeeeee e veeeae e enenan
— 18-1878183 Brush arm, 1101972 v b [ 330 18-1921362 Bushing .....cccooeercvenrencrneninneen.
8 18-1940421 Ground brush package .........1T | — 18-1939894 Bushing {not illustrated) .......
9 18-800964 Armature, 1101696 ....... e T | 34 18-1858749 StU e
— 18-1939954 Armature, 1101871, 35 18-1940422 Insulated brush package.......
1101972 o 1| — 18-908019 Ball bearing, 1101871,
10 18-826319 Washer ....cocovcvecvecinniceeceeee 2 1101972 (not illustrated} .......
11 18-121743 NUE e b | — 18-1929959 Bearing clamp, 1101871,
12 18-1914579 Lock washer....ccceeecvveceeee 4 1101972 {not illustrated} .......
13 18-1858753 Washer .. SR I 18-1947344 Slinger (not itlustrated) .........
14 F e Bushlng e 1 [ — 18-1914185 Lead wire
15 18-1858749 Stud (mcludes ntem 14) | {not illustrated) .....ccoriuerncnn.
16 18-1939952 Field coil, right ......ccceceeinieannns 1| — 18-1911485 Lead wire
— 18-1955597 Field coil, left ....cooevivennene 1 {not illustrated) .....ovruiiicrcacee
17 18-1955494 Plate......cccooeieeeevveeeienn 1 ’
18 18-1912008 Gasket v 1 | * Not serviced separately.
19 18-1931258 Pole Shoe ...iccveeeeveesainnes 2
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YB37AS1 (12 Volit) (Delco-Remy No. 1101972),

YB37RS1 (12 Volt) (Replaced By YB37YS1) (Delco-Remy No. 1101696}
Motor-Generator Parts Lists (Obsolete)

USE WITH MODELS ACN, BKN, S7D, S8D, TRA10D, REGULATOR

ITEM PART NO.

— 18-1118983

18-1118985
18-1927980
18-1927983
18-1935031
18-1953902
T18-1878780
18-1912176
18-1944590
18-1912159
18-18785Q7
0 18-1876493

- O~ s N =

16
DESCRIPTION QTY | ITEM PART NO. DESCRIPTION ary
Regulator, YB37YS1, — 18-1878517 Contact, 1118985 ..ccoveecceennee 1
YB37RS1 1 18-1922599 Washer ...cocccvecvnrrecrnnn s 2
{replaces 1118984 12 18-1878505 Lock washer ...l 1
for 1101868} ...cooecee e 1113 18-1878516 SCrEW ..ooreeciircnicimnerasieninane 2
Regulator, YB37AS1 .............. 1114 18-453418 Terminal SCrew .....ccceeevvecenns 4
COVET i il15 18-1868137 Terminal clamp ..o 4
SCrEW ..oviiceicencsiencinrniinnnneees 2(16 18-1910174 (RTCT-T] o] SO 1
Washer ..o 2|17 18-1924764 SCrawW e 2
Covergasket ...cccccovieeviicnnns 1| — 18-178451 Screw (not illustrated) .......... 2
Armature ..o 1] — 18-1962276 L.ock washer
L2701 4Te 1 (not illustrated) ......cooeeeeceeneenne 2
Adjusting SCrew ....eeviceeeeeene 1
Adjusting screw ............coevvne 1! T If date code on base is 8-K or above, use
Washer ..o 1 18-1939646.
Regulator contact,
1118983 ..l 1
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YB37VS1 (12 Volt - 12 Amp) (Delco-Remy No. 1101870), YB37ZS1 {12 Volt -
12 Amp) (Delco-Remy No. 1101863) Motor-Generator Parts Lists (Obsolete)

ITEM PART NO.

1 18-800213

— 18-1939907

[p+]

18-1914816
18-454329

[#4)

18-1946427
18-1916324
18-1944373
18-1940421
18-800212
18-1939904
18-826319
10 18-121743
11 18-1914579
12 18-1858753
13 *———

14 18-1858749
15 18-1939889

(Dl w~-o o

—. 18-1939890

16 18-1955494
17 18-1912008
18 18-1939902
19 18-1968386

USE WITH MODELS $10D, 512D, $14D, MOTOR-GENERATOR

DESCRIPTION - QTy
Frame, 1101863 (includes
bearing, wick, dowel pin) ..... 1
Frame assembly,

1101870 e
Lock washer ....oiiniincceceeee. 2
Screw, §-32" thread x

5/18" 10NG ccoereeervriiiereesennen 2
Brush ...ccooveeiimieieecsieen s 2
Brush spring ....ccccccocieiviiiiees 2
Brush arm ..o reccrienencinenne, 2
Holder package...................... 1
Armature, 1101863 ................ 1
Armature, 1101870 ................ 1
AVATE-T:1 o T 2
NUL v cirse e 4
Lock washer ....ccccooeeeeeeeeeeeenn 4
Washer e
Bushing ........

Stud .o e 1
Field coil, right

{includes item T4} .....covvvieieenn 1
Field coil, left

{includes item 14} .......cocee.... 1

ITEM PART NO.

—  18-1913960
20 18-1912073
21 18-954378
22 18-1861591
23 18-809763
24 18-9421424
25  18-124545
26 18-1959991
27 18-1915172
28 18-1915265
29  18-1962412
30 18-809593
31  18-1914580
32 18-1921362
—  18-1939894
33  18-1858749
34 . 18-1940422
—  18-908019

— 18-1929958
— 18-1911485
— 18-1914185

— 18-1947344

-34.
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DESCRIPTION aTy
Screw, 1101870 .o 1
INSUHALION werverirerevensenininieininins, 2
Ball bearing . 1
Washer o ieivivvecrrenereneees 1
Thru bolt .. 2
Lock washer ....cceeeeceeniccnnnes 2
Woodruff key ...l 1
000 [ =Y SR 1
NUE oottt rer v 1
Lock washer .....ccccvivvecceenennns 1
Frame v 1
Dowel pin ..o 1
SCrEW i 3
Bushing .....cceomuinirnveniinnnnnnnne 1

Bushing (not illustrated) ....... 1

Holder package.....cccecvieeennes 1
. Ball bearing, 1101870

(not illustrated) .....coeevveeceenenna 1
Bearing clamp, 1101870
{notillustrated) ..........coivinnee 1
Lead wire

{notillustrated) ........ccvviininnn 1
Lead wire

{notillustrated) .....coeniicinnn: 1
Slinger {not illustrated} ......... 1




YB37VS1 (12 Volt - 12 Amp) (Delco-Remy No. 1101870), YB37ZS1 (12 Volt -
12 Amp) (Delco-Remy No. 1101863) Motor-Generator Parts Lists (Obsolete)

USE WITH MODELS S10D, $12D, 514D, REGULATOR

16
ITEM PART NO. DESCRIPTION ' QTY | ITEM PART NO. DESCRIPTION QaTty
— 18-1118983 Regulator ....cccccvvvcvvrvcvevvcee. 1 | 12 18-1878505 Lock washer .....c.ccocveeicienneens
1 18-1927980 COVEN i 1| 13 18-1878516 SCrewW .oivveeeeereeeee e reere e
2 18-1927982 SCTEW oot 2| 14 18-453418 Terminal screw ......ccoceeeeeeee .
3 18-1935031 Washer .. 2115 18-1868137 . Terminal clamp ....ooovveveeennenn.
4 18-1953902 Cover gasket .;...oooveimveenneeennnes 11| 16 18-1910174 S EETTT2 (o]
5 118-1878780 Armature .....ceeiiveeececcniene T | 17 18-1924764  SCreW ..ooicciveccccicerrr e e
6 18-1912176 SPriNg e eecrrrnerrnernene 1 | — 18-178451 SCrew .ot
7 18-1944530 Adjusting screw ....ccceeeevvviienn 1 | — 18-138479 Lock washer .......oonmevnninnn.
8 18-1912159 Adjusting SCrewW .....oocevvnveenen 1| — 18-1856056 Plain washer .........cccccevmvniins
9 . 18-1878507 -  Washer .o 1 :
10 18-1878493. Reguiator contact ...ccccceeeueeee 1 | T If date code on base is 8-K or above, use
11 18-1922599 Washer . 2 18-19396486. .
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YB45 (Prestolite No. GJK7001B), YB46 (Prestolite No. GJL7001A),
YB46D (Prestolite No. GJT7405AN) Generator Parts Lists

1 COMMUTATOR END HEAD
—L‘ ASSEMBLY

NOT SERVICED

2 ”"ﬂ > - g
S
>
FRAME AND FIELD
& ASSEMBLY,

42 -

38
DRIVE END HEAD 37 ‘

ASSEMBLY -

Wisconsin Alternators



YB45 (6 Volt ~ 30 Amp), YB46 (12 Volt - 20 Amp), YB46D
(12 Volt - 20 Amp) Generator Parts Lists

ITEM PART NO.

1 28GJC2044A

— 28GJP2044B

2 28X3326

R S—

4

5 28GJC38A
' J S—

7
8. *———
9

28GJC2012BS

tt
10 *———
{F F S —
12 T+t
13 Tt
14 tt
15 Tt
16 tt
17 *——
18 tt
19 *———
20 *———
21 tt
22 F———
23 F——
24 tt
25 tt

USE WITH MODELS VG40, VH4D (see pg. 36)

DESCRIPTICON aTy

Commutator end head 26
assembly, YB45, YB46 27
{includes 2-B} .....cccoiviimniccininns 1

Commutator end head —
assembly, YB46D ................. 1

GHler e 1 | —
Felt WICK coviviveececveeesccnieinnn 1 |28
Bearing cover ......ccocoveniiines 1 129
Bronze bearing 30
{includes oil retainer) ............1 | 31
Frame and field assembly 32
{includes 7-30) c.vvvceiicnnnnnnan T | —
Rivet ........ rrsreterr e ————————— 2

Rivel e 1 |33
Brush set ....cc.ooveceeviciiieies 1

Insulated brush holder 34
bushing ....ccvcvnieecrec e, 1135
Screw, no. 8-32 thread x : 36
P ST+ T T RS 2 |37
Lock washer, no. 8 ................ 2 |38
Brush spring ...cccccevnenvennnn, 2 |39
Brush arm ......cccevecnvnrirrrinininn 2 | —
Brush holder ..ccoceccivvvecnieenn. 1

Brush hotder and 40
INSULATON .. cnrraens 1 |4
Insulation e ceeeeeeeee s 1 |42
Dowel pin...cecrriceeeen 2

Plain washer .......ccooveviiiinnes 1

Lock washer, 1/4" ... 2 | —
Nut, 1/4"-28 thread ............... 2

insulating bushing ................ 1 (43
Nut, no. 10-32 thread ............2

Lock washer, no. 10 .............. 2 |44
Plain washer .....ccoooomvinniinenne 1 | 4b
Insulating washer ................ 1 146

-37-

ITEM PART NO.

Tt
28GGW1006D

28GJ0O1005B

28GJL1005
Tt

*

28VBX4821A
28VBX4221A

Tt

Tttt

*

+
28PU238
28PU232B

28PU217

28PU218
28GJc1102

28GJP1102B

28X295

{continued on page 39}

Wisconsin Alternators

DESCRIPTION QTyY
Insulating bushing ................ 1
Field coil assembly,

YB45 (includes 28-31) ........... 1
Field coil assembly,

YBABD v 1
Field coil assembly, YB46 .....1
Field terminal stud ... 1
Field coil, left et 1
Field coil, right ..o 1
Pole shoe screw ...cccovvcvevenees 2
Voltage regulator, YB45........ 1
Voitage regulator,

YB46, YB46D (NLA} ............... 1
Screw, no. 10-32 thread x
B/18" 1ONG ceeirrcrer e 3
Wire lead ....ocoeeniniciieienn, 1
Lock washer, no. 10 ............. 3
Wire lead ......coeveeeemreeccinrnen 1
Lock washer.eeeveveceeeeenl 1
NUE e 1
Drive pulley, YB45 ................. 1
Drive pulley, YBA48,

YBABD ..o 1
Ventilating fan .......cccceeee. 1
SPACEL oot reen s sarianee 1

Drive end head assembly,
YB45, YB46

(includes 43-50) ....ccceovvvrnneenn. 1
Drive end head assembly,

YBABD ..o 1
Screw, no. 10-32 thread x

12" [ONG e e 3
Lock washer, no. 10 .............. 3
Bearing retainer.......ccocevvenns, 1
Ball bearing, no. 203 ............ 1




YB45 (Prestolite No. GJK7001B), YB46 {Prestolite No. GJL7001A),
YB46D (Prestolite No. GJT7405AN) Generator Parts Lists

1 COMMUTATOR END HEAD
_Ll ASSEMBLY

NOT SERVICED

fs) - R
FRAME AND FIELD
ASSEMBLY

42 -

/ 38
DRIVE END HEAD 37 {

ASSEMBLY -
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YB45 (6 Volt - 30 Amp), YB46 (12 Volt - 20 Amp),
YB46D (12 Volt - 20 Amp) Generator Parts Lists (Cont.)

USE WITH MODELS VG4D, VH4D (see pg. 38)

ITEM PART NO. DESCRPTION QTY | ITEM PART NO. DESCRIPTION QTY
47 e — Retainer ....ccoooce e 1| — 28GCP2018F  Armature assembly,
48 28GG164 Felt washer ....cccvieereccnenne. 2 YBABD .......ccovviirierni e 1
49 e — Drive end head ...c.coccvvvinnnnn, 1|56 28MW20AS Thru bolt package ......cccceeeee 2
50 28X489 Oiler, YB45, YB46 .....ccccenrene 1
— 28X2961 Oiler, YBABD ....coooeveeeeeeeee 1 [ * Not serviced separately.
— 28GEE27 Gasket, YB45, YB46 ............... 1
— 28GJK9 Gasket, YB46D .....c.cccceernnnn, 1 t 28P90-33 Armature shaft nut and washer
51 *——— SNap ring . 1 package.
52 *——— No. b Woodruff key .............. 1 t1 28P90-338 Terminal stud and parts package for
53 28GEGSS Armature spacer, YB46D.

YB45, YB4B oo 1 28P90-341 Terminal stud and parts package for:
— 28GR32 Armature spacer, YB46D ...... 1 YB45, YB486.
54 *——— Lock washer, 1/4" .......oooieeee 2 Tt 28P80-32 Brush arm and spring package.
55 28GDA2018F  Armature assembly, 111 28P90-665 Lead assembly package.

‘ YB45 (includes item 51} ........ 1

— 28GJT2006F -Armature assembly,

YB46D............ rerrre e 1

-39.
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YB47A (Prestolite No. GJG4007MP),
YB47C (Prestolite No. GJG4010M) Generator Parts Lists (Obsolete)

FRAME AND
FIELD ASSEMBLY 1

NOT SERVICED
SEPARATELY

FIELD COIL
ASSEMBLY

36 DRIVE END HEAD ASSEMBLY

-40-
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YBA47A (12 Volt), YB47C (12 Volt) Generator Parts Lists (Obsolete)
USE WITH MODELS ACN, BKN, AENL, AGND (see pg. 40}

ITEM PART NO.

1

S oW

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

28GJG2101

28GJG20128
Tt
t

IR}
tt

I
| -+ —+
I

* ok ok ¥ K ¥k kK

!
|
I

Tt
28GJG10338

28GJG26

*

28GAL40C

*

DESCRIPTION

Frame and field

assembly (includes 2-22) ...
Screw, no. 6-32 thread x
316" 1ONG crvereeererieecerecn
Lock washer, n0. 6 ........c......
Brush set .......cceevvvniecivinnnnnnes
Brush arm ..cveeceeiiecceeneenne.
Brush holder screw,

no. 4-40 thread x 1/2" long ...
Insulating bushing .....cccoee....
Insulation ..,

Field coil assembly................
Terminal .,
Insulating tube.....cccooeeeeerenn.
Field coil, left ......cccoeeieees
Field coil, right ......ccccciininnnnns
Pole shoe screw ...coceeeeenen

Insulating washer ..................
Field terminal rivet ................
Insulating bushing ....cccoeees
Plain washer, no. 8................
Nut, no. 8-32 thread ..............
Bearing cover .....cccoevienneee
Nut, no. 10-32 thread ............

aTy

Wisconsin Alternators

ITEM PART NO. DESCRIPTION QTyY
28 *e—— Plain washer, no. 10.............. 1
1129 28GJG2 Commutator end head.......... 1
30 28GJG20S Thru bolt package ..o 2
2|3 e Washer, 1/4" ..o 4
2| 32 —_—— Nut, 1/4"-20 thread ........c.....c. 2
1] 33 28P30-673 Nut, washer package ............ 1
2 (34 *——— Lock washer ..........ccoovveinees 1
35 28GJG27 SPACET . 1
4 | 36 28GJG1003 Drive end head assembly,
3 YB47A {(includes 37-41} ......... 1
1| — 28GJG1103 Drive end head assembly,
1 YBATC e 1
1137 *——— Screw, no. 10-32 thread x
1 5/16” 10NG v.vvvvecericeearniiarersrensans 3
2| 38 —_——— Lock washer, no. 10 .............. 3
11| 39 —_——— Bearing retainer.....cccc.oooovine 1
1] 40 28GJG44 Bearing ..cccoovvivnnn i, 1
17141 Foeo— Drive end head .....cccccevvmcenn. 1
2| 42 _—— No. 2 Woodruff key ............... 1
2 | 43 28G.JG2306S Armature assembly............... 1
1| 44 28GJG45 Ball bearing ...ccccooevreie 1
2
1 1 * Not serviced separately.
1
1 t 28P90-251 Grade brush holder and parts
2 package.
1 11 28P90-252 Iinsulating brush holder and parts
2 package.
1 | t1t 28P90-253 Brush arm and spring package.
2
-41-




YB6A {6 And 12 Volt), YB47A (6 And 12 Volt),
YB47C (6 And 12 Volt) Generator Mountings

USE WiTH MODEL AENL

6 VOLT 12 VOLT
T 28
\Y a1
14 h: T e @—| = mC’@/I/@
32 !_35 3 / /! FURNISHED
vy VOLT ' 36 35  ON GENERATOR
21 3-5/8" DIA. GENERATOR 12 VOLT

3" DIA. GENERATOR

NOTE: The cradle, stud and miscellaneous parts for mounting generator to support bracket are identical for both 6 and 12 volt generators, except
where noted.

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTy
1 YJ5 Circuit breaker, 6 volt, 11 XD15-2 Screw, 5/16"-18 thread x
Prestolite no. CB400§ ............ 1 3/4" long, 5/32" thick (NLA)...1
2 BI313 Bracket, 6 volt ......ccoormrriiicnins 112 PGE61 SHrap oo ovvereee e 1
3 HF481 Spacer, 3/16" I.D. x 13 XD16 Screw, 5/16"-18 thread x
7/16" 0.D. x 1/4" fong /8" 1ONG e 1
{obsolete) ......cocvvevvccvieeeen, 2|14 MD333 Pulley, 6 vOIt ..o 1
4 PE4 Lock washer, B/16" ................ 6 | 15 PG117 Strap, B volt ...ccccceernnenn 2
b BI2956 Cradle ..ovoeeeccnnreemeeees 1116 PD115 Nut, no. 10-32 thread ............ 2
6 PC454 StU e 1|17 XA11 Screw, no. 10-32 thread x
7 XE55 Set screw, 5/16"-18 thread x 1-1/2" 1O0RG e 1
38" 1oNG covvveeeer e 1118 YB6A Generator, 6 volt,
8 uc133 Sheave, 6 volt (obsolete) ...... 1 3-5/8" dia., Prestolite no.
9 MH142 Belt, 6 volt, GAS4103-1 (obsolete) ........... 1
Gates no. 2300 .....cevvreecvrreenns 1119 VC34 218 ] o3 070 ] o (USROS 1
10 PD10 Nut, 5/16"-24 thread .............. 2
(continued on page 43)
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ITEM PART NO.

20
21

22

23
24

25

26
27
28
29

30

31
32
33
34

YL352-11
XAb3

PHb583

PE89
XA5

XD15

PD78
BI313B
Uc133-12
YL352-19
YL355-10

MHT73

YL352-4
PG851
MD370-1
HF430

YB6A (6 And 12 Volt), YB47A (6 And 12 Volt),

USE WITH MODEL AENL

DESCRIPTION aTy

Ignition wire assembly .........
Screw, no. 10-32 thread x
L Bl e o Vo TN
Plain washer, 3/16" |.D. x
3/8" O.D. x 1/32" thick...........
Lock washer, no. 8 ..............

' Screw, no. 8-32 thread x

V2510NG e
Screw, 5/16"-18 thread x

3/4" long e
MNut, 5/16"-18 thread ..............
Bracket, 12 volt .cccoceeeccinnen.
Sheave, 12 volt {obsolete) ...
Ignition wire assembly .........
Ignition wire assembly

(not iltustrated) .......ccceeurneee.
Belt, 12 volt, 3/8" wide x

29" [ONG iiveieiescr s
lgnition wire assembly .........
Strap, 12 volt .ocececieeeer e,
Pulley, 12 volt ...
Spacer, 12 volt,

15/32" 1.D. x /18" O.D. x
5/16" long (obsolete) .............

ITEM PART NO.
1|35  XA56
1 — XA
2|36  YB47C
2
2
2| — - YB4IA
]

1
1
1137  YJ33K
1

—  YJ33J
1
2
2|38 PE3
1]39  XA34
1
-43-
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YB47C (6 And 12 Volt) Generator Mountings (Cont.)

DESCRIPTION aTty
Screw, no. 10-32 thread x
T-1/4" 1oNg e 1
Screw, no. 10-32 thread x
1-1/2" long, 12 volt ................ 1

Generator, 12 voit, 3" dia.,
Prestolite no. GJG4010M
{engines beginning with
serial no. 3991018;

obsolete) .o 1
Generator, 12 volt,

Prestolite no, GJG4001MP
{engines to and Including

'serial no. 3991017) vviieen.

Cuarrent-voltage regulator,

12 volt, Prestolite no.
VBO4201Y1 {obsolete) .......... 1
Current-voltage regulator,
Prestolite no. VBO4201Z1
{replaces VJ33B)......ccceeeeennns

Lock washer, 1/4" .................. 3
Screw, 1/4"-20 thread x
1/2"1ONg e, 3




YB6A (6 And 12 Volt}, YB47A (6 And 12 Volt),
¥YB47C (6 And 12 Volt) Generator Mountings
USE WITH MODELS ACN, BKN

6 VOLT, 3-5/8" DIAMETER 12 VOLT, 3" DIAMETER

73
FURNISHED ON A

GENERATOR .}~ 33 o4 34

20 3-5/8" Dlg VC?EL;J-ERATOR 12 VOLT
) 3" DIA. GENERATOR

MNOTE: Parts are identical for both 6 and 12 volt generator mounting, except where noted.

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTyY

1 YL352-19 Ignition wire assembly ......... 1|12 XD4 Screw, 1/4"-20 thread x

2 YJ5 Circuit breaker, 6 volt, T/2" 1ONG i eecscnrnnen
Prestolite no. CB4008............. 1113 XD15 Screw, 5/16"-18 thread x

3 XAT3 Screw, no. 7 x 3/8" long ........ 2 38" 10NG i

4 MH155 Drive belt, 6 volt, 14 V(34 SUPPOTt oo
Gates no. 2270 .ccccevvvreeeceennn, 1|15 B1-301 Cradle {obsolete) ....c.cccennnnn

5 XD17 Screw, 5/16"-18 thread x 16 PG117 Strap, 6 volt e
1" long ..o ST 1|17 PD115 Nut, no. 10-32 thread ............

6 PE4 Lock washer, 5/16" ................6 | 18 XAB3 Screw, no. 10-32 thread x

7 HF279 Spacer, 11/32" L.D. x - 1" long, 6 volt....eeeienceeeee
5/8" 0.D, x 3/8" long .......eeve.. 1119 YB6A Generator, 6 volt,

8 PG569 Adjustable strap, 3-5/8" dia., Prestolite no.
3-5/8" long, 6 volt generator GAS4103-1 (obsolete) ...........
with 3-5/8" dia. starter ........... 1|20 YL352-11 Ignition wire assembly,

— PGE61 Adjustable strap, no. 14 GA. cable,

4-1/8" long, 6 volt generator I Rl (o7« [T
with 3" dia. starter .....cc.ee...... 1| — YL355-8 Ignition wire assembly,

9 PG876 Bracket YBATA ..o cccvcrr s

10 PC454 Stud ........

11 PD10 Nut, 5/16"-24 thread .............. 2 | {continued on page 45)

-44-
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YB6A (6 Volt And 12 Volt), YB47A (6 Volt And 12 Volt},
YB47C (6 And 12 Volt) Generator Mountings (Cont.)

USE WITH MIODELS ACN, BKN

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTy
21 XA Screw, no. 10-32 thread x 32 ¥1352-8 Ignition wire assembly,
1-1/2" long, 6 volt .................. 1 no. 14 GA. cable, 8" long ......
22 MD333 Pulley, 8 vOIt ..cicevvvrrereninrnnnens 1 133 PG851 Strap, 12 volt e
23 PE3 Lock washer, 1/4" ........covenene 5 | 34 XAB6 Screw, no. 10-32 thread x
24 XD14 Screw, 5/16"-18 thread x 1-1/4" 10NG oo,
5/8" 1ONG 1vrvveeireeinireceeee e 3 | — XA Screw, no. 10-32 thread x
25 PG881 Bracket, 12 volt ... vvvvvevneen, 1 , 1-1/2" long, 12 volt ...,
26 ¥YJ33K Current-Voltage regulator, 35 MD370 Pulley, 12 volt .vevvvrerrenins
12 volt, Prestolite no. 36 YB47C Generator, 12 volt,
VB0O4201Y1, YB47C 3" dia., Prestolite no.
{obsolete) (NLA) .o 1 : GJG4010M (engines
— YJ33J Current-voltage regulator, beginning with serial no.
Prestolite no. VBO420121, 3985707} ot
YB47A (replaces YJ33B) ....... — YB4TA Generator, 12 volt,
27 PD77 Nut, 1/4"-20 thread ...c.ccoocvvens 3 Prestolite no. GJG4001MP
28 XA3b Screw, 1/4"-20 thread x (engines to and including
15745 R UoT '« [N 3 serial no. 3985700) ..............
29 YL352-11 Ignition wire assembly ......... 1|37 MH162 Drive belt, 12 volt,
30 PG844 Adjustable strap, 3/8" wide x 23" long ...coeee...
: 3-1/4" long, 12 volt ................1 | 38 PD78 Nut, 5/16"-18 thread ..............
31 PH77A Plain washer, 11/16" 1.D. x
5/8" O.D. x 1/16" thick............ 1
-45.
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YB47A, YB47C Generator Mountings

NOTE: Engines equipped with generator require special ENGINE BASE, FLYWHEEL, AIR SHROUD, SCREEN and FUEL TANK BRACKET. Refer
to engine specification for correct part number,

-46-
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YB47A {12 Volt), YB47C {12 Volt) Generator Mountings
USE WITH MODEL AGND (see pg. 46}

® U W

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTy
1 MD303-1 Pulley .o 117 XD14 Screw, 5/16"-18 thread x
2 PA250 Drive pin, 1/4" O.D. x - 57 o] 1o [P 2
38" 10N e 11|18 XB155 Screw, 5/16"-18 thread x
PD77 Nut, 1/4"-20 thread ................ 5 3-1/72" 1ong e 1
PE3 Lock washer, 14" oo, 9|19 PG844 Adjusting Strap ..o eeeeeenen, 1
PG535 Bracket .......cccoocievveee e, 120 V(34 SUPPOIt v 1
XA34 Screw, 1/4"-20 thread x 21 MD370 Puliey, 2" O.D. v 1
1/2" long .5 | 22 PE14 Lock washer, no. 10 .............. 2
7 PG853 Bracket ... ..1 23 XAT Screw, no. 10-32 thread x
8 XD4 Screw, 1/4"-20 thread x T-12" 10N werrreeireirreverreseens 1
12710Ng e 4 | 24 YB47C Generator, 12 volt,
9 YJ33K Current-voltage regulator, Prestolite no. GJG4010M
12 volt, Prestolite no. (engines beginning with
VBO4201Y1, YB47C serial no. 3995611)
{NLA} .ot enesinione 1 . {replaces YBA47) (NLA)........... 1
— YJ33J Current-voltage regulator, — YB47A Generator, 12 volt,
Prestolite no. VBO420121, Prestolite no. GJG4001MP
YB47A {replaces YB33B} ....... 1 {engines previous to
10 PG851 £ £ -] o IS U 2 serial no. 3995611} ccccevvnneenne 1
11 XAB6 Screw, no. 10-32 thread x 25 YL352-14 ignition wire assembly ......... 2
1-1/8" 101G et T |— YL355-13 Ground wire
12 PD115 Nut, no. 10-32 thread ............ 2 {not illustrated) .....cccccvvvenens 1
13 BI295-4 Cradle .o 1 | 26 MH173 Drive belt, 3/8" wide x
14 PD78 Nut, 5/16"-18 thread 2 29" outside
15 PE4 Lock washer, 5/16" ................ 3 {replaces MH168) ................. 1
16 ¥Y1.352-8 Ignition wire assembly ......... 1
-47-
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ITEM PART NO.

1

CO~-~NOU WK

10
11
12
13
14
15
16
17
18
19
20
21
22

YB50 {6 VoIt - 30 Amp) (Delco-Remy No. 1100047) Generator Parts List
USE WITH MODELS VG4D, VH4D, GENERATOR

1927451

1880635
809062

1904377
132688

1932506
1916324
1904368
1878183
1921351
1922288
1881409
121743

1904661
1858753
1885090
1921860
1821356
1843646
1911263
1914618
1914481

DESCRIPTION aTy

Frame (includes 2, 3; 23
inciudes oil wick, felt, 24
retainer) .. 1| 25
L0 T] 1] U 1| 26
Dowel pin .. 1| 27
Lock washer ... irieveiiinininins 2| 28
SCrew ..o 2 | 29
Brush o 2| 30
Brush spring .....cccccccininiiennans 2| 31
Washer e, 2| 32
Brush arm ....ccooeemvniniirevernnens 2| —
Armature .o 1

Ground brush package ......... 1| 33
Washer ..o, 2| 34
UL e s 4] 35
Lock washer......ccoeeeeeeeecrnnnnne 4

Washer i 11| 36
Bushing ......cooveeer i 1| 37
Stud e 1| 38
Field coil set...ooiieiinnnncni. 1139
ESTo] - I |
Plate ...oocveeeniiimreeereereecrereeeeea 1| 41
Pole shoe .vivvivervinieeiennnrnnn 2 | 42
Insulation .. 2| 43

-48-

ITEM PART NO.

815018
120638
124545
1880641
1911324
1941978
1943516
1858603
800961
819104
1911480

907503
809945
1871693

809593

1912008
1880781
1904370
200382

1921362
1921369
1922282

Wisconsin Alternators

DESCRIPTION QTy
Thru Bolt ... s 2
Lock washer........ccocveenvirnnnn, 2
Woodruff key ..., 1
[ 71T - i
NUL v e ene 1
Lock washer ..ococeevivevecviceneeenees 1
Pulley and fan ....cccvevivienienine 1
{7011 -1 1
Washer . 1
Retainer ..o ceniininennens 1
Lead wire

{not illustrated} .....ceeeverecreenn. 2
Ball bearing .......cccocveeierrienns 1
Washer ..., 1
Frame (includes item 26;
includes oil wick) ....cceceeeivvnnne 1

Dowel pin e 1
Gasket voeeeeeeeeeececceeeeneeennl 1

Lock washer ....cccccev e, 3
SCrEW e ersarene 3
Terminal clip ......... 1
Bushing .....coeveevvcciinnnrnnnnnns 1
LY (1] 1

Insulated brush package....... 1




ITEM PART NO.

tDU.’J‘--IO'J(J‘I-F-bJM—-\l

YB50 (6 Volt — 30 Amp) (Delco-Remy No. 1100047) Generator Parts List
USE WITH MODELS VG4D, VH4D, VOLTAGE REGULATOR

1118790
1927980
1927982
1938522
1878517
1912159
1878780
1904377
1924764
1912176

DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTY
Voltage regulator ...c.coceeeeee. 1|10 1922408 Adjusting screw .........covnvenne
COVEN o 1| 11 1910183 Resistor, 20 OHMS ................
SCrewW v 2|12 1864099 SCrEW v vrerrer v
Lock washer ....cccooeerecerncnnnen. 2|13 1868137 Terminal clamp ....cccoceeiiivereee
L9001 ) £-Tv1 U RSRRN 1] 14 1878507 Washer, inner ......eiennneee
Adjusting screw ......cccceeeee 1] 15 1922599 Washer, outer .......ccceevnnnne
Armature relay .......cvvveiveeenne 1] 16 1878516 SCreW it
Lock washer ...covceniennnens 2|17 1878505 Lock washer......ccccooeiicinnnnnn
SCrEW e e 2|18 1927981 Cover gasket ....ccocovieeeicnene
SPriNg .ovcreeeeeeereeee e 1
-49-
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YB60 (Prestolite No. GJY7401S) (NLA),
YB60A (Prestolite No. GJY7401SN} Generator Parts Lists

1 COMMUTATOR END HEAD
ASSEMBLY

NOT SERVICED

X ? f »
FRAME AND FIELD
ASSEMBLY

| N |

9 __ \ 5
TGt

P
/’ . 841930, 31,32

v

DRIVE END HEAD
ASSEMBLY

-50-
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' YB60 (12 Volt - 17 Amp) (NLA), YB60A {12 VoIt — 17 Amp} Generator Parts Lists
USE WITH MODEL TJD (see pg. 50)

ITEM PART NO.

1

[ B S  C F IS

10

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

26
27
28

28GJ02002

28X3326

*

28GJC38A

28GJC2012AS
Tt

+
+
+
28GJP1005C

+

DESCRIPTION QTyY .
Commutator end head 29
assembly {includes 2-6} ........1 | 30
OHler e e 11|31
Felt wick .......cccovvivviinirre i 1] 32
Dowel pin e e 1133
Bearing cover ..eeerenvnnne 1
Bronze bearing ...c...cccovvenee.. 1|34
Oil retainer 356
(not illustrated} .......ccceevveneeee 1|36
Frame and field assembly 37
(includes 8-32) ..cveeerreeieininnn 1
Screw, 8-32 thread x 38
/A" TONG oo 2
Lock washer, no. 8 ....ccecv...... 2 |39
Brush arm ....ccoovvvivinereriirininns 2|40
Holder..ceeieeeeeee. 41
Holder.....ccoccovvvmne. 42
Insulation 43
Bushing ..cccceeeviveenncieinn e, 44
Nut, 1/4-28 thread.................. 2 | 45
Lock washer, 1/4" .ccoennvivnns 2 | 486
Plain washer ...ccoveeeiveveeeeienennn. 1147
Brush set ....cvimeeeeievinin s 1 | 48
Brush spring ..coceeeeniinieennns 2 | 49
Nut, 10-32 thread ....coccoeveneee.. 2 |50
Lock washer, no. 10 ............ 2
Washer ..., 1 |51
Washer e 1 |52
Bushing ....ccovvvniiiecimnineens 1
Field coil assembly '
{includes 26-28} ..ccccvvvrvevinnn 1
Stud, 10-32 thread.................. 1
Field coil, left ... 1
Field coil, right .....cooccineenens 1
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ITEM PART NO.

28P90-33

*

28GJR1003B

28GEE27
28X295

*

28GG164

*

28X2961

*

28GR32
28GGW2030F

*

28GY205

Wisconsin Alfternators .

DESCRIPTION aTy
Pole shoe e ininieicans 2
Rivet e ceen v 1
Bushing ......occoeiiiiiiirieieee 1
2117/ SR 2
Screw, 1/4-28 thread x

5/16" IONQ wrvevciiieiiii i ceaes 1
Lock washer.........covvvvvevnvenens 3
MNut and washer package ...... 1
Lock washer ..o icivceeinae 1

Drive end head assembly
{includes 38-47) ..oceveeeeeinannnnnn 1
Screw, no. 10-32 thread x
2" IONY e e 3
Lock washer, no. 10 ..............3
Bearing retainer ... 1

Gaskel e, 1
Ball bearing, no. 203 ............ 1
Retainer........cccccvvvivnvnviiennreens 1
Felt washer ...ccoceeevviciiiiiciiiinn, 1
Drive end head ...cccccoceeeerne 1
Dowel pin et 1
(6 111 S 1
. No. 5 Woodruff key ............... 1
Retaingr ..o v 1
Armature assembly
{includes item 51} cccoevivnnrennnans 1
SNApP fiNG covveeer e 1
Thru bolt package .....cecceee e 1

* Not serviced separately.

t 28P90-338 Terminal stud and parts package.
T1 28P90-32 Brush arm and spring package.




YB62 (12 Volt - 17 Amp) {Delco-Remy No. 1102225)
Generator Parts List (Obsolete)

USE WITH MODEL V465D

21— W

.22
21— A&
ITEM PART NO. DESCRIPTION QTy | ITEM PART NO. DESCRIPTION QTyY
1 18-1935696 Frame {includes 2-4; 24 18-809763 Thru bolt ... 2
includes plug) ....oovicieicnens 1125 18-120638 Lock washer ......cocceoeiiiieiinnnn, 2

2 18-125609 011 1 | 26 18-124545 Woodruff key ...cocveveevecieneeee. 1
3 18-809062 Dowel pin e 1 | 27 18-1911324 BUL ceeerrer i s s s 1
4 18-804080 Qi wick oo 1|28 18-1888439 Lock washer ..ol 1
e 18-1911097 Plug (not illustrated} ............ 1|29 18-817224 Collar ..., 1
5 18-132688 SCreW ......iivivecceverreveevsenenrenenn 2| 30 18-1880641 OHler e 1
6 18-1904377 Lock washer ..o 2 | — — - Wick {not illustrated) ............. 1
7 18-1932506 Brush oo 2 [ 31 18-809961 Washer . 1
8 18-1208829 Brush spring ...cccecennnniininnn, 2 32 18-819104 Plate o 1
9 18-1878183 Brush arm .ooeeeeieee 2133 18-954378 © Ball bearing........cocoveevccecinanan. 1
10 18-1857412 Washer ..., 2|34 18-809945 Washer ..oveeivieeceeeneeee e 1
11 18-1962297 Armature coreeerceeneerensionnes 11356 18-1911263 Plate ..cccov e 1
12 18-1922288 Ground brush holder 36 18-1936388 Field coil set

. PACKAGE vveeeccirieeriree i eiens 1 (includes 18, 42) ..ocvvecvvvnneenn. 1
13 18-1881409 Washer .o 2 | 37 18-1912008 Gasket ....ccccoviivieccirirens 1
14 18-121743 MNUE e 4 |38 18-1873830 Frame {includes item 30} ...... 1
15 18-1904661 Lock washer ... 4 | 38 18-809593 Dowel pin ..o, 1
16 18-1858753 Washer ... 1 | 40 18-1880781 Lock washer .....cococevenceeeneees 3
17 18-1885090 BUushing ..ccoonreecceermriinininininns 1| M 18-1904370 SCreW oieeceveeeeeece s ererrceenn 3
18 18-1921860 StUd e 1| 42 18-200382 Terminal clip coenecnnne 1
19 18-226577 SCrBW vveciniirer s rerens e sine e 1| 43 18-1921362 BUshing «.ccoevveeeeeceevveeeee e 1
20 18-120380 Lock washer ...oeecceceeeeeeeeeee 1| 44 18-1921369 StUd o, 1
21 18-1843646 SCTEBW wocevecciiiiisrrin e i iressanres 2 | 45 18-1922289 Insulated brush holder
22 18-1912725 Pole shoe .o, 2 package .........ccoeeviivninenn 1
23 18-1912073 Field coil insulation .......cccc.... 2
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YB62B (12 Volt - 17 Amp) {Delco-Remy No. 1102343} Generator Parts List
USE WITH MODEL V465D

ITEM PART NO. DESCRIPTION QTyY | ITEM PART NO. DESCRIPTION ) Qary
1 18-1946595 Frame {includes 2-4; 24 18-809763 Thru bolt ., 2
includes plug) ..ccccomrecieieenen T [25 18-9421424 Lock washer ....... v 2

2 18-125609 L0211 1126 18-124545 Woodruff Key .oovevvvercvinsnnnnn, 1
3 18-809062 Dowel pin ..c.cccovvveiececcirra 1|27 18-1915172 NUE e ree e sines s 1
4 18-1947350 Oil WK .o reeeere e 1|28 18-1915265 Lock washer ......c.oveniieneee. 1
— 18-1911097 Plug {not illustrated) ............. 1129 18-817224 Collar oo, 1
5 18-453460 SCreW .ot 2 (30 18-125609 QHler e
6 18-456413 Lock washer ..., 2 |- 18-823551 Wick (not illustrated) ............. 1
7 18-1932506 Brush ...cccoovveiee e, 2 |31 18-809961 Washer ..., 1
8 18-1908829 Brush spring .ccoieeenniineniaes 2132 18-819104 Plate ....ooccere e 1
9 18-1944373 Brush arm ....coceeeverevrnceeeenee 2133 18-954378 Ball bearing ...cccoevvecceeevennnecn 1
10 — Washer .. 2 134 18-809845 Washer ...
11 18-1935778 Armature .o 1 (36 18-1911263 Plate ...veere e eeeeeees 1
12 18-1925378 Ground brush holder 36 18-1922701 Field coil set

- PACKAYE ccovvrreeerireere e 1 {includes 18, 42} .......cccvreene 1
13 18-826319 Washer ..o, 2 |37 18-1912008 Gasket ..o oo
14 18-121743 NUL e 4|38 18-1873830 Frame (includes item 30) ......
15 18-1914578 Lock washer ..ccoevvivceeceneneee. 4 |39 18-809593 Powel pin . 1
16 18-1858753 Washer ..o 1 |40 w— Lock washer .....cocoreeiciciieenes 3
17 - 18-1858749 BUushing ....cocovveeeieriecicicrceneens 1141 18-1914580 S To] (T 3
18 18-1858749 STU e e 1|42 — Terminal clip.eececeveceinrennn, 1
19 18-225577 SCreW .ovceeee e ee e 1|43 — Bushing ....ccceecevvemnmrererveennen,
20 18-9421423 Lock washer .....ccoveccccvininnnnes 1 | 44 18-1923284 STUd o
21 18-1913960 Yol €= 1LV 2 |45 18-1925379 insulated brush holder
22 18-1839902 Pole shoe ..o v 2 PACKAGE woeeiiie e 1
23 18-1912073 Field coil insulation ............... 2
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22 212019 18 17

ITEM PART NO. DESCRIPTION QTYy
1 28GKP1002 Head assembly ..cccocvvvvrieeeces 1|12
2 28GJG2012A5 Brushset......covcecvececnveinen, 1
3 1 Brush arm .....cccvevemmevimniennes 2 13
4 t Brush spring ....ccceeevcinicccnnen. 2| 14
5 Tt Rectifier lead assembly......... 1115
6 28GKP28 Rectifier e 1| 16
7 28GKP2001 Frame and field assembly

(includes 2-6, 8,9, 11) .......... 1117

28GKP1025 Capacitor assembly............... 1| —
Tt Grommet ...veeeccreeeeeeciiieneeeens 1| —

— A Dowel pin e, 2
— Tt lead, green .....coccceeeeecnnnnnenen, 1] —
— tt Lead, bfack ......oosevvivireeeennnnnn, 1118
— Tt Lead assembly, vellow ......... 1119
—_ Terminal, left coil ....coceeeeeeneens 1] 20
— _—— Screw, no. 6-32 thread x

5/32" 1ONG v, 4 | —
— _— Lock washer, no. 6 WA 21
— —_—— Screw, no. 6-32 thread X 22

L P75 oo Vo 2 2|23
— e Lock washer, no. 6 ................ 2
10 28TCA4335 Voltage regulator ........ccee.eee. 1
— P Screw, no. 10-32 thread x

A" 1ONG et 2
— e Lock washer, no. 10 .............. 2
11 _ Field coil cociviiversiaereeeeeennnen 1
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YB63A (24 Volt - 5 Amp} (Prestolite No. GKP5002S)
Generator Parts List {Obsolete) for MAENLD (Military)

12345672‘3 9

23

*

16 15

ITEM PART NO.

28P80-671

28GKP23
28GKP27
28GKP1003

28GJG44

28MDH20AS

28GKP2008
28GJG44

Wisconsin Alternators

{g‘ S
'r SR

E“ ;E
_ ‘\\\\\\““

11

14 13 12

DESCRIPTION QTy
Locknut and washer

€216 € To [ T 1
Washer ......cccevieeiececvernies 1
Ventilating fan ....ccccoceeeeeene 1
SPACEN v 1
Head assembly

(includes 17-19) ..ooeeiiinea 1-

Ball bearing ..o ccceveiniiinnl 1

Head ... 1
Screw, no. 10-32 thread x
3/8" long ... e 3
Lock washer no. 10 e 3
Bearing retainer.......cccooveei. 1
Brush plate .....oovvevvecericeeeannns 1
Thru bolt and washer
Package ... 1
Lock washer, 1/4" ..ccccvrvvveneen. 2
Key, no. 212 .. 1
Armature assembly ....ccovveenn 1

Ball bearing......cccevvrevenicianns 1

* Not serviced separately.

T 28P90-288 Brush arm and spring package.
Tt 28P90-445 Lead assembly package.




YB65 Alternator Mounting Wiring Diagram {4 Cylinder Model Engines)

NOTE: This is a basic alternator-regulator wiring diagram. Refer to your specific engine model instruction manual for the continuation of the
ignition and starter wiring circuits, but note that this is a NEGATIVE GROUND system.

12 VOLT BATTERY AND CABLE
FURNISHED BY CUSTOMER

1
H | | }ﬁ-» TO STARTER SWITCH
i ~_ TOIGNITION

TO CENTER TOWER

. SWITCH
= MUST BE WIRED ON DISTRIBUTOR CAP
* NEGATIVE GROUND +| A O TERMINAL ON
DISTRIBUTOR HOUSING
DISCHARGE CHARGE
OB Fany
w IGNITION
> COIL
AMMETER

- I
- G
5] [
5 2 —\6\
= Z -
1] =
x S REGULATOR fZ
g Z € 0
'(3 6 CUTPUT
(=) [
[

r !
ALTERNATOR =
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VOLTS - 12
BRUSHES -2

YB65 {12 Volt} Belt Driven Alternator (Obsolete)
USE WITH MODELS VG4D, VH4D, V465D
SPECIFICATIONS

VENTILATED - Yes

CONTROL - Voltage Regulator

BEARINGS - Sealed, Ball Bearing at Drive End
LUBRICATION — Bearings are pre-fubricated. No additional jubrication necessary.

BRUSH SPRING TENSION - 9.5 to 11 ounces when spring is compressed to 1/4 inch.

BRUSH SPREADER TOOL - When reassembling an alternator, it will be necessary to spread the brushes so that they will not
interfere with the installation of the rotor.
With the use of an Allen wrench and a piece of stiff wire, the brushes can easily be spread. See figure
helow.

VENT HOLE

BRUSH

USE STIFF WIRE WITH
HOOK TQ HOLD GROUND

RATED QUTPUT - 34 Amperes
ROTATION - Clockwise at drive end

‘\ USE ALLEN WRENCH OR

EQUIVALENT TO HOLD
INSULATED BRUSH

END PLAY - Negligible. Unit should rotate freely without binding. A condition of end play would indicate improper assembiy,

damage or excessive wear.
GROUND POLARITY - Negative. NOTE: DO NOT ATTEMPT TO POLARIZE AN ALTERNATOR - DAMAGE MAY OCCUR TO THE
ALTERNATCR, REGULATOR or CIRCUITS.

ROTOR CURRENT DRAW — (70°F} 2.23 to 2.42 maximum amperes at 10.0 volts.

OUTPUT TEST {70°F) — 13.2 volts, 10 minimum amperes, 1500 RPM aliernator speed.
4.2 volts, 32 minimum amperes, 3000 RPM aliernaior speed.

NONE OF THESE SERVICE PARTS ARE AVAILABLE ANY LONGER.

PART NO.

ALATIS

ALA20CS
S
R

ALC21D

*

ALE4
ALE1003L

*

X3416

3

ALE1012A8
ALEZ008D
ALE30086E

*

ALE3022S

DESCRIPTION aTyY

Spring set, brush
Thru bolt packag

Bushing ....cccocvvmeirevernns

Bushing ........

LS 70T Lo T U U UOT ST
COVERT vt cirrii e veee e e s e s e e 1
Plate, rectifier

Head assembly drive end ....ovoeeeevivenane 1
Head v et 1
REAINET cvvreeeririee e e re e 1
Ball bearing (S.AE. no. 203) .o 1
Screw, nc. 10-32 thread x 1/2" long ...3
Brush sel, 86IViGe .o 1
Stator assembly e 1
Rotor and bearing assembly .............. 1
ST F=T o J 31 3 To 2SR ]
Head assemnbly, slip ring end ............. 1
Bushing ..coviiiiee e 1
Holder .o

Stud and lead assembly

LU= 1T U 1
MYESHET v rir s 1
Mut, no. 10-32thread.....ccoooevcccmnneencenes &

PART NG.

XA944E

*

P90-33

2R32

PUG25
o ——

foe— —

*

IR
L1
NI

!
1

E R I T T A B

i
|
1

XAS43E

DESCRIPTION avy

Washer, no. 10 ..o, 1
Lock washer, no. 10
Rectifier, negative .....
Washer e er e er e
Nut and washer package
Retainer e 1
FFan, ventilating et
Washer c e,
Washer vt 1
Nut, no. 10-32 thread ...cococeeeecimnnrcicienne
Washer, No. 10 .o
Lock washer, no. 10.... :
Lock washer, 1/4" ..o,
No. § Woodruft key ..o 1
Nut, 1/4-28 thread .......

Washer, ne. 10 ..o,

Stud, 1/4-28 thiead
Screw, no. 10-24 thread x 5/8" long ... 1
EVelet o 3
Rectifier, POSItIVE v 3

* Not serviced separately.

t P80-402 Terminal stud and parts package.
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YB85BS1 Belt Driven Alternator Mounting
Replaces YBG9 (Beginning With Serial No. 5734200)

USE WITH MODEL V465D

18—"7

STANDARD
ACCESSORY DRIVE

STANDARD
ENGINE SUPPORTS

TEM PART NO, DESCRIPTION QTy | ITEM PART NO. DESCRIPTION QTYy
1 PH209B Washer, 1/2' O.D. ...occcceeeeeeea 1 1 17 PE7 Lock washer, 1/2" ... 1
2 PG1182 Srap o 1118 YL377-30 Ignition wire assembly,
3 PD78 Nut, 5/16"-18 thread .............. 2 no. 10, 30" long ..ecoeecverevinnnen 1
4 PE4 Lock washer, 5/16" ................ 3119 PD81 MNut, 1/2"-13 thread ............... 1
b Y¥L353-12 Ground Wire.....cccceeeeveiiiieeeeeens 1 | 20 YB85A Alternator assembly
5 PE75 Lock washer, 3/16" .D. .......... 1 {includes 21, 22, 24)
7 PG1183 Bracket ......ocoovoeeiiiieeeeeee 1 ({replaces YB62 Motorola
8 SE240 Cylinder shroud, left ............. 1 #8AR2069F,and YJ53
— YL376-27 Ignition wire assembly, regulator for YB69
no. 10, 27° long Motorola #8RF2011A; see
(not illustrated) ...cccovveeieeennnnne 1 . Service Bulletin SPB 4-83} ....1
9 XD17B Screw, B/16"-18 thread x 21 MD405 Driven pulley ..viviiiiniiiens 1
. 7/8" long {S.A.E. grade 5)...... 1122 YJ71 Regulator {(8RF2012A) ........... 1
10 BI379 Bracket ..., 1|23 XD169 Screw, 5/168"-18 thread x
11 XD170 Screw, 1/2" x 13 thread x 1-1/4" long
’ 2-1/47 10NG o 1 {S.AE. gradeB)vvcceecceeeene 1
12 MH184A Belt oo 1| 24 YL392-14 Wire assembly
13 PH77A Washer, 5/16" 1.D. x (replaces YB69 Motorola
B8" 0.0, civivirecieer i 2 no. BARZ2069F, YJ53
14 PE46 Lock washer, 5/16" ............... 2 regulator for YBG9
15 XD14A Screw, 5/16-18 thread x Motorola no. 8RF2011A) .......1
5/8" long (S.A.E. grade 5)...... 2
16 XD15 Screw, 5/16"-18 thread x
34" IONG ceceeeee e 1
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YB69 {Motorola No. RA12N451) Alternator Parts List
USE WITH MODEL W4-1770

SERVICE INSTRUCTIONS - In Motorola Automotive Products Inc.,, RA Series Alternator Systems, 25-49 Service Manual. MOTOROLA
ALUTOMOTIVE PRODUCTS INC., 9401 W. GRAND AVE., FRANKLIN PARK, ILLINQ!S,

SERVICE PARTS - Except for Drive Pulley, Ref. 3, and Regulator, Ref. 17, all other Alternator components should be ordered from a Motorola
Automotive Products Distributor or Dealer.

4
o]

L)

simsnms
r———
 ITITTII L]

AL T

3
32 28 ‘ 20 22 21
26
ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTyY
1 20-136 Nut, 5/8-18 thread......ccccecvvene 1] 19 20-146 Nut, 1/4"-20 thread ................ 1
2 20-5 Washer, 5/8".....cccccocivvvvnieennns 1| 20 20-62 Washer, 1/4" e 1
3 MDP405 PUEY i, 11 21 15-4 Insulating washer,
4 7-8 Fan e 1 no. 10 x 1/2" Q.D. .ol 1
5 11-21 Bearing ......occoocieeiir i 1| 22 1-29 Diode assembly ......cccoverneene. 1
6 11-3 (R1=17: 11 o1 R 1123 15-2 insulator sleeve,
7 20-7 No. 5 Woodruff key ...c........... 1 3/32" 10NG ccvverrccirrreee e 1
8 1-2 Diode assembly .....cccceceerrnnnnne 1] 24 15-3 Insulating washer,
9 1-1 Diode assembly .......ccccinennneee. 1 no. 10x3/4"00. e b
10 11-26 Retainer e 11| 25 20-34 Nut, no. 10-24 thread ............ 2
11 14-18 HOUSING ceeeeeeeeecirccee e 1| 26 20-1 Bolt, no. 10-32 x
12 3-1 Brush assembly ...c.cccvvnn 1 2-7/8" long covvcenirsiinireene &
13 3-13 Shield e 1| 27 15-1 Insulator sleeve,
14 3-6 COVET cirecerrcercneree e 1 19/32" [ONg it 2
15 20-32 Screw, no. 8x 1/2" long ........2 | 28 13-1 Stator assembly ... 1
16 20-99 Screw, no. 10 x 1/2" long 29 11-23 Bearing, no. 202 ........cccceeee, 1
: {includes lock washer) .......... 330 12-1 Rotor assembly ..ovveviiinneiennn
17 YJ53 Regulator, 3 14-1 HoUSING e ceeenienns 1
model 8RF2011A ..., 1] 32 20-3 Nut, no. 10-32 thread ............ 4
18 20-33 Locknut, no. 10-24 thread .....6 | 33 20-92 Spacer, 7/168" ..o voreveeceee 1
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YBS85HA (Viotorola No. 8AR2069F) Alternator Parts List
(Replaces YB69) (Beginning With Serial No. 6070163)

USE WITH MODEL V465D

SERVICE INSTRUCTIONS — In Motorota Automotive Products Inc. Alternator Systemns Service Manual, MOTOROLA AUTOMOTIVE PRODUCTS
INC., 9401 W. GRAND AVE., FRANKLIN PARK, ILLINQIS.

SERVICE PARTS - Except for Brive Pulley, Ref. 3, and Regulator, Ref. 17, all other Alternater components should be ordered from a Motorola
Automotive Products Distributor or Dealer.

v ‘4 .

1132
ITEM FART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTy
1 20-136 Nut, 5/8-18 thrad.................. 17121 20-287 Capstud ... i
2 20-137 Washer, 5/8"......cccoeveeeeecincenn. 1| — 15-7 INSUlator e 1
3 MD405 PUlleY ceeee e 1 [ 22 15-4 Insulating washer,
4 7-8 13 OO 1 ' no. 10 x 1/2° 0.D. e 1
5 11-21 Bearing ...ccooecoeeiv v 1|23 20-34 Nut, no. 10-24 thread ............ 2
6 11-3 Retainer.....ccceeeeverieinnnienciens 1| 24 20-1 Bolt, no. 10-32 x
7 20-7 © No. b Woodruff key .o 1 2-7/8" 1oNg e B
8 1-128 Diode assembly .................... 11 2b 16-27 Insulator sleeve,
9 1-171 Diode assembly ....cerviveeeienns 1 1c T2 YAl [o1o T H 1
10 11-25 Retainer oo 1|26 15-26 insulator sleeve .........ccoeeee. 1
11 14-98 HOUSING vrevcein e 1|27 15-1 insulator sleeve,
12 3-15 Brush assembly ..ccocoeeeen e 1 19/32% [ONG oo 2
13 3-21 Shield oo, 1 | 28 16-10 Insulating washer,
14 36 Cover e 1 no. 10 x 3/4" O.D. .ot 5
15 20-102 Screw, no. 8x 1/2" long ........2 | 28 1-130 _ Diode assembly ......cccceieerneicel 1
16 20-223 Screw, no, 10 x 5/8" long ......3 | 30 13-22 Stator assembly ...l 1
17 YJ71 Regulator, 31 11-23 Bearing, no. 202 .....cccceeeennn 1
mode! BRF2012A .....cvveeeneee. 1] 32 12-1 Rotor assembly .....coveeeeeenns 1
18 20-272 Locknut, no. 10-24 thread .....6 | 33 14-1 HOUSING w1
18 20-146 Nut, 1/4"-20 thread ................T | 34 20-3 Nut, no. 10-32 thread ............4
20 20-62 Washer, 18" ..o cvvvernnnen 1135 20-92 Spacer, 716" e ]
-59-

- Wisconsin Alternators



YB69 Alternator {Replaced By YB85A)
{Beginning With Serial No. 6070163)

SPECIFICATIONS
YOLTS - 12 VENTILATED — Yes RATED QUTPUT — 37 Amperes
BRUSHES - 2 CONTROL ~ Voliage Regulator ROTATION — Clockwise at deive end

LUBRICATION — Beuarings are pre-lubricated., No odditionaf lubrication necessary.

PRECAUTIONS:

Observe proper polarity when instailing battery; megative
baitery terminal must be grounded. Reverse polority will
destroy the rectifier diodes in alternater.

As a preceutionary measure, disconnect ground battery
terminegl when charging battery in vehicle. Connecting
charger in reverse will destroy. the rectifier diedes in the
alternater. ’

Do Not, under any circymstonces, short the field terminal
of the alternator to ground, os permanent damage to the
regulatar may cccur.

Do MNot, remove the alternator from the vehicle without first
disconnecting the grounded battery cable.

Do Not, operate engine with battery dizconnected, or dis-
connect the alternator outpuyt lead while the alternater iz
operating, as damping effect of the battery will be los:,
The voltoge will rise to an extreme value and permanent
damoge to the regulator may occur.

Do Not, disconnect the voltage regulater while the alterna-
tor is operating, because the large voltage tramsient that
occurs when disconnection takes place may damage the
ragulator.

Caution: Qutput wires from Alternator to Ammeter, and from
Ammeter to battery terminal on storting solenoid must be
of sufficient size for charging 37 emps. Use No, 10 gar
stranded wire, or larger.

WIRING DIAGRAM

110 GA. WIRE (MIN.) Yy

a4y,

DISCHARGE ] GHARGE

AMMETER

! STARTING SCLENDID

STARTING MOTOR

12 VOLT BATTERY AND CABLE
FURNISHED BY CUSTOMER

IGNITION STARTING

SWITCH
IGNITION

ColL

SPARK PLUGS v

CARBURETOR

H 1

7/ REGULATOR

ANT! DHESEL -
SOLENOID

OUTPUT WIRE ————"" "

#10 GA. (MIN.)

ALTERNATOR

-60-

Wisconsin Alternators

-

HI-TEMPERATURE
SAFETY SWITCH

DISTRIBUTOR AND
ACCESSORY DRIVE




| ¥B85BS1 (Motorola No. SEA2001FA) Alternator Parts List
(Beginning With Serial No. 6200000}

USE WITH MODEL V465D

78 9 10 1112

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO, DESCRIPTION orTy
1 20-136 Pulley mounting nut ............. 1] 24 14-213 Rear housing ......coeeeneeeeennn, i
2 20-137 Split lock washer ..o, 1| 26 3-55 Felt gasket ... cineniceennnnn, 1
3 tMD405 - Pulley e T 1| 26 2(-337 HeX [ocknUi e 2
4 7-8 FAN i e s csinreessreeenas 1| 27 20-334 D+ Strap covvvevcvenrrieciee e 1
5 203-152 Fan spacer........cccoccvvicieenennn, 1] 28 3-b5 Brush assembly ..coceevinnennes 1
6 14-215 Front housing ........cccceeeeeee. 1] 29 20-341 Washer ..., 1
7 11-21 Front bearing ..cccooveceveennnnee 1] 30 +YJ72 Voltage regulator ... 1
8 20-338 Conical washer screw ........... 3| 3 20-343 Machine screw ........coccecveene. 2
9 20-7 Woodruff key .....cccccvvrveivivannnns i — 20-344 Machine screw .......ccccce..... 2
10 12-65 Rotor assembly ..o 1| 32 20-339 Machine screw ....cccococevveennee 2
1 11-21 Rear bearing ........... . 33 15-4 Insulator washer ..., 2
12 12-22 SHp riNG e s 34 11-64 Rear bearing retainer ............ 1
13 13-54 Stator assembiy .eviceeeen. 1] — tYL362-14 Wire lead for YB8BA
14 20-342 HEX NUE e 2 (not illustrated) ....ccoeeeeeeeee. 1
— 20-268 HeX NUE e 2 | —  tYL392 Wire lead for YBB5C
15 20-1438 Hex locknut .., 4 {not iltustrated) ........cccevnene 1
—_— 20-296 Hex At e 4 | — tPE45 Washer (not illustrated) ........ 1
16 20-120 Flat metal washer .....ccceeeeenin b | —  TPE34A Washer (not iliustrated) ........ 1
17 14-214 Cover assembly .l 1] — fPD77 Hex nut {not illustrated} ........ 1
18 20-335 ACHap SIrap oo vveveecee e 1|1 — +PD260 Hex nut {not ittustrated) ........ 1
19 20-178 Tapping SCrew .ericeeennn. LS
20 20-121 Tapping SCreW ...occoveeeeeeeeeien 3 | 1t Parts may be ordered from Teledyne Total
21 1-206 Diode field ..o 1 Power. All others are Moteorola paris and should
22 1-207 Diode bridge ......cccocivvcivecennn 1 be purchased through the Motorola service
23 20-335 BOH i 4 netwaork.
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YJ41 (12 Volt — 17 Amp) {Delco-Remy No. 119152D) {Replaced By YJ41A},
_YJ41D (12 Volt - 17 Amp} (Delco-Remy No. 1119257) Voltage Regulator Parts List

USE WITH MODEL V465D

ITEM PART NO. DESCRIPTION - QTY | ITEM PART NO. DESCRIPTION QTyY
1 18-1931886 Cover s 1| 11 18-1949142 £33 0 1 1 T¢ [T 1
2 18-1933941 Ground lead assembly.......... 1112 18-1811034 Rubber shock mount............. 1
3 18-1343385 SCIEW wveerecrerersanverrnesnernen 2 | 13 18-1910174 (RTEETE (o) N 1
4 18-1945732 Contact and support, 14 18-1911028 Rubber shock mount............. T

¥J41D (combined unit) .........T | 15 18-1910174 [SETT1St o] (S 1
5 18-1948328 Contact and support, 16 18-1874495 Lock washer .......cccouvieeencrnene 3

YJ41 {combined unit)............1 | 17 18-124818 NUL e 3
6 18-1912159 Adjusting screw .....c..ccceeeeee. 1| 18 18-273484 SCIeW .o 3
7 18-1939646 Relay armature ..o.cccoeveeevenrne, 11 19 18-1879663 Grommet...ceeeeenr e, 3
8 18-1944590 SCTEW ..vvvveeccecneeranns serrereereean 2| 20 18-1878502 Terminal screw ....ooeeeeeeecenen, 3
g 18-1924764 Screw and lock washer....... 221 18-1878503 Terminal clamp ...cccecenreeenes 3
10 18-1912176 SPrNG oot 1| 22 18-1931887 Gasket ..o 1
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EFA116 Belt Driven Alternator Mounting
USE WITH MODEL W4-1770

- OPTIONAL - WITH SIDE

MOUNTED FUEL TANK

ITEM PART NO, DESCRIPTION QTY | ITEM PART NO. DESCRIPTION aTy

1 YJ53 Regulator e 1|15 MH185 Belt e 1
2 YL352-14 Wire assembly .ovvvvrrvverrerenennnn 1 | 16 PES Lock washer, 3/8" .....cccooeoieee. 2
3 PE4 Lock washer, 5/16" ................4 | 17 XD114 Screw, 3/8"-16 thread x
4 XD17B Screw, 5/16"-18 thread x =77 1 Fo Y T RO 2
1" IONG eeevrvrecreessenssseesrscessaias 4 |18 PH209B Washer, 5/16" x 3/4" 0.D.......1
5 PG792 Y1 =] o J TR |19 PE7 Lock washer, 1/2" ....ccovveeinnene 1
6 MD405 Driven puliey .......... TR 1|20 PD81 Nut, 1/2"-13 thread .....ccccoe.c 1
7 PE63 Lock washer, 7/16" ....ccceveee 1 | o PE3 Lock washer, 1/4" ...ccccvrirnnn 1
8 HF488 Spacer, 11/32 1.D. x 21 YL377-30 Ignition wire assembly,
T/4" 10N e s 1 NO. 10 e 1
9 BH179B Bracket ..o 122 YB8bA Alternator assembly
10 PD78 Nut, 5/16"-18 thread .............. 1 {includes 1, 2, 6)
11 TF122C10 Accessory drive ‘ {replaces YB89) ......creevvrunenr 1
assembly .o 1|23 BI317F Bracket .ooceeviviiiiiinen s 1
12 BK&5-1 Engine support .....cccceeiiieeene 2 | 24 XD27A Screw, 3/8"-16 thread x
13 BI337G Bracket .....cccccninininiiiniens 1 1" 10N e 2
14 XD170 Screw, 1/2"-13 thread x 25 WE188D6 Engine support ..cccovieeennes 2
2-1/4" 1ONG «coerverinverie e 1126 PD79 Nut, 3/8"-16 thread ............... 2
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SK872AA Motor-Generator Kit (Obsolete)

GENERAL INFORMATION

The combination moter-generator functions as a cranking
motor when the motor switch is closed. When the motor
switch is open and the engine is operating, the unit will
function as a generator. The generator output and circuit
voltage for the various bhattery and operating requirements
are controlled by a current-voltage regulator mounted to
the generator. This is a negafive ground circuit. Refer to
Wiring Diagram, Fig. 3.

This unit is adaptable to Wisconsin engine Models AEN
and AENL, which were originally ptovided with manual
starting. Engines having a power take-off shaft or pulley
drive at the fiywheel end cannot be converted with this
kit.

If the engine was originatly furnished with a rotating
screen, it should be discarded, as it is not possible to
be used in this installation. The rotation of the drive
pulley functions as a rotating screen.

Belt guard PG-922, for the motor-generator drive, is not
included in the kit, but is available at extra cost,

OPERATION AND MAINTENANCE

The total electrical output of this 12 volt combination
motor-generator is 12 amperes. However, all of the cur-
rent is not taken off of a single terminal. There are fwo
terminals on the current-voltage regulator, illustrated be-

" low, for distributing the generator output. One terminal
is marked ‘BAT' and a wire is connected from it to the
battery, thru an ammeter.

The other terminal marked ‘L' is for operating lights or
some other customer accessory. The maximum continuous
load from this terminal should not exceed 5 amps. Cur-
rent from the ‘L’ terminal is uninterrupted and not af-
fected by the regulator windings. Whereas, the current to
the ‘BAT’ termminal goes thru the regulator windings and
is controlled to suit the requirements necessary to keep
the battery charged.

The emmeter in this circuit indicates only the current go-
ing into the battery to keep it charged and does not indi-
cate the total generator ovtput. Ifitis necessary to check
the amount of current coming from the ‘L’ terminal, it will
be necessary to put a second ammeter in the circuit be-
tween the 'L’ terminal and the load. Add the two values
indicated on the ammeters to get the total generator out-
put.

To check if the generator is charging, itis only necessary
to observe the ammeter that is connected in the battery
circuit. If it shows a charge, the system is functioning
properly. If it shows a discharge, remove the load con-
nected to the ‘L’ terminal, until the ammeter does register
a charge. On a newly installed kif, the ammeter terminal
connections might be reversed, which would also indi-
cate a discharge on the ammeter, instead of a charge.

Periodically, inspect the motor-generator and the external
wiring for conditions which may affect its operation.

Bearings are pre-lubricated, therefore no external oiling
is required.

Inspect the brushes for wear, approximately every 200
hours of operation. If they are worn to less than half their
original length, they should be replaced.

3,2
BATTERY n3e

- a3k

qilli*- &z 2 CURRENT - VOLTAGE
L E REGULATOR
09 s
i8¢ pr———————
E.o

=

Wy

AMMETER
-{ J+

INDICATES CHARGE
TG BATTEARY ONLY

ARMATURE B
TERMINAL Fg»

| FiELD
5 TERMINAL

MOTOR-GENERATOR

_MOTOR SWITCH
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SK872AA Motor-Generator Kit (Obsolete)

REPLACE FUEL LINE
AND ELBOW FITTINGS
(SEE SECTION #)

. g L 7
s T DRILL HOLES FOR
=y 2(_,) CONTROL PANEL
€. M:,*\—Q-A ! {SEE SECTION III}

AND FILTER >
{SEE SECTION 1) =

REPLACE CAP SCREWS | .
{SEE SECTION Iv} =25}

REMOVE FLYWHEEL SCREEN
REPLACE STEEL RING
(SEE SECTION I§)

DRILL FLYWHEEL
FOR DRIVE PINS

& -~ (SEE SECTION 11}
R |
%‘9_ =4 H
et TN
16

13

. REPLACE CAP SCREW
"~ {SEE SECTION V)

S 14
15

ROPE STARTER SHEAVE
AS FURNISHED ON ENGINE

—

316 DRILL -2 H(jLES
{SEE SECTION H) \

— STARTING
SWITCH

BATTERY CABLE TO
SWITCH FURNISHED
BY CUSTOMER

FIELD TERMINAL -

ENGINE

NEGATIVE GROCUND
' TO ENGINE

_. oy
= L) MOTOR-

o ARMATURE
P TERMINAL GEMERATOR
L L 12 VOLT BATTERY

1/4 DRILL, 2 HOLES - 7/16" DEEP
IN FLYWHEEL - 80° FROM KEYWAY
{SEE SECTION 1)
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ITEM PART NO.

1 VE262-2

2 PG504

3 XATS

4 XA88

5 PE3

6 PD77

— PD78

7 RF269

8 RM772

— SESE

9 MD375E1

10 PE100

11 UC173E

12 PET01

13 PA341

14 XD14A

15 PE4

16 XD10-1
PG858A

17

SK872AA Motor-Generator Kit (Obsolete)

USE WITH MODEL AENL {see pg. 65)

DESCRIPTION QTY | ITEM PART NO.

Control panel .......cocevveeeeeeeee 1|18 PG859B

Fuel tank straps .......cccceceinnes 2119 PH2098B

Screw, no. 14 x 1/2" long ...... 2|20 XD15B

Screw, 1/4"-20 thread x

1-5/8" 1ONg oveivcrrceneee e 2 | 21 XD17B

Lock washer, 1/4" .. 5

Nut, 1/4"-20 thread ................ 5 | 22 PG856

Nut, 5/16"-18 thread .............. 1|23 XD29

Straight fitting veeevvevveveeeceeeee 2

Fuel line assembly ................ 1| 24 YE2

RiM e 1125 XA36

Drive pulley ...cccovervececeecenes 1

Lock washer, 1-1/8" ..o 1| 26 YC10C

Extension nut.....ccoceeeeen, 1127 YB37US1

Lock washer, 7/8" ....ccccceenne 1

Roll pin, 1/4" dia. x

1-1/8" 10AG o 2

Cap screw, 5/16"-18 thread x 28 MD367B

5/8" 1ONY woeieeieeeeeee e 1|29 MH179

Lock washer, 5/16" ................ 3| 30 YL353-6

Cap SCrew ..oovvvcveveeee e 113 YL356-11

Bracket .......coocoiiimniinicinnin 11|32 ¥YL352-11
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-Wisconsin Alternators

DESCRIPTION aTy

" Adjusting strap ......coceneenee

Plain washer, 5/16" L.D. ......... 1

Cap screw, 5/16" 18 thread x
3/4" long ... .
Cap screw, 5/16" 18 thread X

1" long ... v 2
Support bracket U |
Cap screw, 3/8"- 16 th read X
1-1774" 10NG cerveerr e 2
Ammeter ..., 1
Screw, 1/4"-20 thread x

3/4" long ............ s 2
Starter switch ..oooeeveeecenneeneae, 1
Motor-generator,

Delco-Remy no. 1101999
{includes item 28)

(obsolete) .., 1
PUNEY w1
Generator belt ......ocoveeeeenee, 1
Ignition wire assembly .........1
Starter cable assembly ......... 1
Ignition wire assembly ......... 1




SK872AA Motor-Generator Kit {Obsolete)

INSTALLATION INSTRUCTIONS (Refer to Fig. 1)

. FUEL TANK
The standard position of the fuel filter, at the flywheel
end of the engine, will interfere with the controls and
voltage regulator on the motor-generator.

Re-locate fuel tank as follows:

1. Remove fuel line between filter and carburetor and dis-
card.

2. Replace right angle tubing fittings in filter and carbu-
retor with straight fittings {Ref. 109).

3. Remove straps holding fuel tank to bracket.

4, Turn fuel tank so filter is at the take-off end of engine
and clamp the fuel tank to the bracket with straps
{Ref. 105), screws {Ref. 127), nuts (Ref. 120} and
washers (Ref. 121).

5. Mount the fuel filter, with needle valve toward the out-
side of the engine. Connect fuel line (Ref. 110} to fuel
filter and carburetor.

Il, DRIVE PULLEY and ROPE STARTER SHEAVE
Remove the rope starter sheave and lockwasher. Replace
flywheel screen, from front of the engine shroud, with rim
(Ref. T10A), without screen. Omission of rim will hamper
cooling air circulstion, causing overheating and damage
to engine. ‘

Dirill flywheel for drive pin:

1. Mount drive pulley (Ref. 101} to flywheel with exten-
sion nut {Ref. 104). Position the 34" dia. holes in pulley,
90° from the flywheel keyway and hand tighten the nut
so the 34” holes are at a flat on the hex. of the nut,
Refer to Fig. 2.

. Using the %4” holes as a pilot, drill two %7 dia. holes
in the flywheel, 7/16" deen.

. Remove the drive pulley and nut.

. Drive the roll pins (Ref. 103) into the drilled holes in
flywheel,

. Mount pulley (Ref. 101}, by driving it onto the roll pins.

. Mount Star lockwasher {Ref, 123) with bent lug inserted
into roll pin hole on pulley. Screw extension nut (Ref.
104) to thread on crankshaft and tighten securely in
place. Bend several lugs of Star lockwasher over, on
the flats of the hexagon nut.

7. Mount original rope starter sheave to threaded stub on
extension nut (Ref. 104). Use new lockwasher (Ref. T23A)

T n e [

CONTROL PANEL
1. Drill two 3/16” dia. holes in the air shroud as shown in
Fig. 2, using control panel as a template.
2. Moun* ammeter {Ref. 115) and starter switch {Ref. 114)
to control panel (Ref. 1117).

3. Mount control panel to air shroud using self tapping
screws {Ref. 126).

V. BRACKET FOR MOTOR-GENERATOR
1. Mount the motor-generator bracket (Ref. 106) and the
fuel tank bracket to the crankcase using two 3/8-16
capscrews, 1%4” long {Ref. 131} and lockwashers.

BRACKET FOR ADJUSTING STRAP

1. Replace engine base screw with the special capscrew
{Ref. 112}, see Fig. 1. The end of this capscrew will
protrude above the crankcase flange providing a stud
for securing the bracket.

2. Mount the adjusting strap bracket (Ref. 107} with the
bent end down. The slotted end fits onto the above des-
cribed stud. Use a 3/8" dia. bolt to align the hoie in
this bracket with the engine mounting hole before tight-
ening nut {Ref. 120) and lockwasher (Ref. 127},

VI. MOTOR-GENERATOR
1. Mount motor-generator to bracket using two 5/16-18 x 1”7
long capscrews (Ref. 130) and two lockwashers (Ref. 122).

V. ADJUSTING STRAP AND BELT

1. Mount adjusting strap to bracket using one 5/16-18 x 147
long capscrew (Ref. 128) and one lockwasher {Ref, 122).
Mount to generator using one 5/16-18 x 33" long cap-
screw (Ref. 129}, one lockwasher {Ref. 122) and cne
fiat washer (Ref, 124},

2. Engage “V" belt {Ref. 102) into pulleys. Adjust tension
of belt after engine has been mounted in place.

WIRING

. Mount ignition wires to ammeter, starting switch and
motor-generator per Wiring Diagram, Fig. 3

2. The cable from battery to starter switch, the ground
strap, and the 12 volt battery are to be furnished by the
customer., The battery cable should be No. 4 AWG in-
sulated.

3. Ground the battery to a convenient location on the en-
zine. Mote: This electrical system is negative ground.

.<

Vitl.
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SK602N Motor-Generator Kit (Obsolete)

GENERAL INFORMATION

The combination motor-generatfor functions as a cranking
motor when the motor switch is closed. When the motor
switch is open and the engine is operating, the unit wiil
function as a generator. The generator output and circuit
voltage for the various battery and operating requirements
are controlled by a current-voltage regulotor mounted to
the generator. This is a negative ground circuit. Refer to
Wiring Diagram, Fig. 4.

Wisconsin engine Models ACN and BKN, originally pro-
vided with manual starting can easily be adapted with a
motor-generator by following the installation instructions
on Page 3. Engines having a power take-off shaft or pul-
ley drive at the flywheel end cannot be converted with
this kit.

A rotating screen is furnished in the kit as an added fea-
ture to the engine, but can be left off the installation if
the engine application is such that it is undesirable or
impossible to use.

A belt guard, PG-922 and bracket, PG-848A, for the motor-
generator drive, is not included in the kit, but is avail-
able at extra cost.

OPERATION AND MAINTENANCE

The total electrical output of this 12 veft combination
motor-generator is 10 amperes. However, all of the cur-
rent is not taken off of a single terminal. There are two
terminals on the current-voltage regulator, illustrated in
Fig. I, for distributing the generator output. One terminal

is marked '‘BAT' and a wire is connected from it to the
battery, thru an emmeter. The other terminal marked ‘L’,
is for operating lights or any other customer accessory.
For a continuous load, not more than 5 amps should be
taken from this terminal. Current from the ‘L' terminal is

continuous and is not affected by the regulator windings.

Whereas, the current to the ‘BAT’ terminal goes thru the
regulator windings and is controlled to suit the require-
ments necessary to keep the battery charged.

The ammeter inthis circuit indicates only the current go-

-ing into the battery to keep it charged and does not indi-

cate the total generator oufput. If it is necessary to check
the amount of current coming from the ‘L' temminal, it will
be necessary to put a second ammeter in the circuit be-
tween the ‘L’ terminal and the load. Add the two values
indicated on the ammeters to get the total generator out-
put.

To check if the generator is charging, itis only necessary
to observe the ammeter that is connected in the battery
circuit. If it shows a charge, the system is functioning
properly. If it shows a discharge, remove the load con-
nected to the ‘L’ terminal, until the ammeter does registes
a charge. On a newly installed kit, the ammeter terminal
connections might have been reversed, which would also
indicate a discharge on the ammeter, instead of a charge.

Bearings are pre-lubricated, therefore no external oiling
is required,
Inspect the brushes for wear, approximately every 200

hours of operation. If they are worn to less than half their
original length, they should be replaced.

e

5,8
BATTERY 035
- Fo%=1 s
““.. gE 5 CURRENT- VO LTAGE

— e REGULATOR
I— oy
_ a0 Z
— “ia
+ ﬁ:z

AMMETER
=G )+
INDICATES CHARGE
7O BATTERY ONLY

ARMATURE.
TERMINAL

FIELD
¥, TERMINAL

MOTOR-GENERATOR

- S
MOTOR SWITCH
Fig. 1
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SK602N Motor-Generator Kit {Obsolete)

REPLACE CAP SCREWS
{SEE SECTION Vi)

DRILL FLYWHEEL
FOR DRIVE PINS
(SEE SECTION 1)

ENGINE MOUNTING
SCREWS
(SEE SECTION V}

(PART OF STANDARD ENGINE, .
NOT INCLUDED IN KIT)

STARTING SWITCH
27

CONNECT WIRE TO
“BATT" TERMINAL

)

+
3/16" DRILL 2 HOLES, 1/2" DEEP
IN FLYWHEEL — 80° FROM KEYWAY ARMATURE TERMINAL  _ 7% o
(SEE SECTION 1} s e 12 VOLT
NEGATIVE J Ny | BATTERY
: GROUND | Y
1 TO ENGINE ~ 7

~
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ITEM PART NO.

f e Y

- W

10
11
12

13

14
15

W o~

YEG
XA36

VE799B

*

PE4
YC10C
PE3
PD77
R123-11

PD78
PG751
XD27A
XD15B

PG837
XD17B

SK602N Motor-Generator Kit (Obsolete)

USE WITH MODELS ACN, BKN {see pg. 69)
ITEM PART NO.

DESCRIPTION QTty
Ammeter ..veececiiiveen 1 | 16
Screw, 1/4"-20 thread x 17
B 77 1 o Vo [ 2|18
Control panel ... 1
Standard cylinder head
CAP SCTEWS ..vvvrreeeirerrsirireenannn.
Lock washer, 5/16" ............... 4 [ 19
Starter switch ..oveveceeereecreen 1| 20
Lock washer, 1/4" ....cvvvvernnee 2|21
Nut, 1/4"-20 thread ................2 | 22
Qil filler and saber 23
assembly ... 1| 24
Nut, 5/16"-18 thread .............. 4| 25
Bracket ...cccoeeeeiivrvrieeeieicieens 1
Cap screw, 26
3/8"-16 thread .....cccoeeeevevieranns 2| 27
Cap screw, 5/16"-18 thread x 28
34 TONG e, 1
Adjusting Strap .....coeeeeeevrneen.
Cap screw, .
B/16"-18 thread ........c....covees 3
-70-

PH209B
PG838A
YB37YS1

MD3678
MH180
PD212B1
PEG1A
MD375E3
SE161B4
PA368

YL352-19
YL356-20
YL353-4

- Wisconsin Alternators

DESCRIPTION QTy
Washer, /16" ..o 1
Bracket .....oovreiiiiiiiieenecennl 1
Motor-generator,

Delco-Remy

(includes item 19)

(obsolete) ...ccceervevvneniinninnnne. 1
Pulley .o 1
Drive belt i 1
NUL e e i
Lock washer, 1" ...cccccvvevviiene i
Drive pulley ...cccoccvniiieccennnnnn 1
Rotating screen .......ccvvvinneee, 1
Roll pin, 3/16" dia. x

787 1oNG covieieevecevriciennnns FOT 2
Ignition wire assembly ......... 1
Starter cable assembly ......... 1
Ignition wire assembly ......... 1

1 | * Not serviced separately.




SK602N Motor-Generator Kit (Obsolete)

INSTALLATION INSTRUCTIONS (Refer to Fig. 2)

I. DRILL FLYWHEEL FOR DRIVE PINS Y. BRACKET FOR MOTOR-GENERATOR

1. Remove rope starter sheave and lockwasher and keep Mount the motor-generator bracket (Ref. 107) to the
for later assembly (see Section [ll). If engine has a fly- crankcase flange on the fuel tank side of the engine,
wheel screen, either rotating or fastened to the air with the engine mounting screws.
shroud, rémove and discard. Vi BRACKET FOR ADJUSTING STRAP

2 h{l&‘il)mlssls‘i':ioiuiaiy éffg; ;gf;stinﬂa:;heih:"thgggto(R':i‘ Mount the bracket for adjusting strap {Ref. 105) to fuel
site .the flywheel keyway and hand ti%hte:,nut sopfhe tank bracket pad. Re;ilace the sgrews for the fuel zsnk
3/16” holes are in line with the slots in the flat of the ?’;gjl“’" with two 3/87-16 x 7/8" long capscrews (Ret.
hexagon shoulder of the nut (Ref, 104), "

3. Using the 3/16" holes in the pulley as a pilot, drill two | Y!l. MOTOR-GENERATOR
3/36™ holes in the flywheel 1/2” deep, see Fig. 3. Mount motor-generator {Ref. 170} to the bracket using

4. Remove the nut and pulley. two nS/lﬁ'-lS x 7/8” long capscrews (Ref. 127), two

H, DRIVE PULLEY and ROTATING SCREEN Soat foplkwashers (Ref. 123) and two 5/16-18 nuts

1. Drive the roll pins (Ref. 103) into the drilled holes in i '
flywheel. : VI, ADJUSTING STRAP and BELT .

2. Mount the rotating screen (Ref. 116) to the drive pins 1. Mount adjusting strap (Ref. 106) to bracket, using one
and threaded crankshaft stub. The rotating screen may 5/16~18 x 34" long capscrew (Ref. 126), tockwasher
be omitted if the engine application so dictates, {Ref. 123) and nut (Ref. 121). Mount to motor-generator

3. Mount the drive pulley (Ref. 101), by driving it oato the using 5/16-18 x 7/8" screw {Ref. 127), plain washer
roil pins. (Ref. 124A), and nut (Ref. 121 -

4. Mount Star lockwasher (Ref. 124) with bent lug inserted 2. Engage ‘V° belt (Ref. 102) into pulley grooves. Adjust
into roll pin hole on pulley. Screw nut (Ref, 104) to tension with adjusting strap.
thread on crankshaft and tighten securely in place. Bend
several lugs of Star lock h e the flats of th tX. WIRING

T gs a ar lockwasner over, on the lats of the 1. Mount ignition wires to ammeter, starting switch and
hexagon nut. mator-generatar per Wiring Diagram, Fig. 4.
|1}. ROPE STARTER SHEAYE 2. The cable from battery to starter switch, the ground
Mount lockwasher (Ref. 123-A) and starter sheave (Ref. strap, and the 12 volt battery are to be furnished by the
108-A) to threaded end of nut (Ref. 104). customer. The battery cable should be No. 4 AWG in-
sulated.
Iv. fOSETROL tEANeE'T:e d th L 3. Greound the battery to a convenient location on the en-

8 move the center capscrew and the capscrew closest gine. Note: This electrical system is a negative ground

to the fuel tank on top of the air shroud, and retain. circuit.
Discard the two flat washers.

2. Mount the control panel {Ref. 109} to the top of the air
shroud using the two screws retained in Step 1 (Ref.
129), and two 5/16" lockwashers (Ref. 123). Tighten
these screws 14 to 18 foot pounds torque.

3. Mount ammeter (Ref. 112} and starter switch {Ref. 111}
ta control panel.
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SK602K (12 Volt) Motor-Generator Mounting
USE WITH MODELS ACN, BKN

SEE “CONTROL PANEL” PHOTC
FOR SWITCH AND
AMMETER MOUNTING PARTS

PULLEY MOUNT WITH HUB
TOWARD MOTOR-GENERATOR

18
\\\_,_
TIGHTEN PULLEY NUT i
50 TO 60 FT, LBS. TORQUE

15—

17

MOTOR-GENERATOR
WITH PULLEY

GENERATOR THRU BOLT

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION
1 NC137L Flywheel ..o 1113 YL356-20 Starter cable assembly
2 PG211 Adjusting strap 14 PH208B Plain washer, 5/16" 1.D. x
{replaces PG752) ...ccccvveeeenenne 2 T 7 2
3 PD78 Nut, 5/16"-18 thread .............. 4 | 15 XD19 Screw, 5/16"-18 thread x
4 PE4 Lock washer, 5/18" ............uv. 4 T-1/4" 1ONG veorviiiiieeeerrerecians 2
5 PG751 Bracket .......cooevevicinimnieniceinis 1] 16 pPCh34 Stud . 1
6 PES Lock washer, 3/8" .................. 217 YB37YS1 Motor-generator, 12 volt,
7 XD27 Screw, 3/8"-16 thread x 10 amp, Delco-Remy no.
L o1 T 2 1101696 (replaces YB37RS1}
8 XD15B Screw, 5/16"-18 thread x . : . (obsolete) .coovvvveevieeeee. 1
34" 1oNg e ireecrerevienenee. 1 | 18 MD367B Driven pulley, 8/16" ............... 1
9 PE3 Lock washer, 1/4" ................. 2|19 MH187 Drive belt, 28" .......... e 1
10 XD5 Screw, 1/4"-20 thread x — MH168 Drive belt, 3/8" wide .............. 1
5/8" IONG coveereeeeeeireieeeiveanans 21 20 YL352-19 Ignition wire assembly ......... 1
11 PG753A Support bracket....ccceeciervnnees 11 21 uzz2B Rope starter sheave .............. 1
12 XD14 Screw, 5/16"-18 thread x 22 XD186B Screw, 5/16"-18 thread x
B/8" HONQ oot eveeneeenans 1 /LT T« R 1
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SK602N Generator Mounting, Starter, Timer And Coil

24
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SK602N Generator Mounting, Starter, Timer And Coil
USE WITH MODELS ABN, AKN (see pg. 73)

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTY
1 YF11 Ignition coll, 6 volt, 24 R114-11 Oil filler and gauge
Auto-Lite no. CRE005 ............ 1 assembly (includes 24, 25}
2 YD20 Cap e, 1 {obsolete) ........cconivicinnniinn, 1
3 YL223 ignition cable assembly, 25 RJ140-351 Qil gauge and cap
no. 7 MM cable, assembly ..ol 1
7-1/2" long (obsolete) ............ 1|26 RB7651 = 1Yo |V ORI 1
4 YE2 AMMeter ..o 1127 . XK105 Pipe elbow, 1/2" x 45°,
5 YL352-4 Ignition wire assembly, W.l. - TR |
no. 14 GA. cable, 28 RF1144 Pipe nlpple ‘1/2' WI X
3-1/2" tong 2-1/2"1ONG wrreererrereereeeeninns 1
{replaces YL179) ...... wrr s 1129 PD79 Nut, 3/8"-16 thread ................3
5] YC9B Ignition switch 30 XD26 Screw, 3/8"-16 thread x
7 PE72 Lock washer ..., 718" 1ONg v, 1
8 YL352-14 Ignition wire assembly, 31  YASB Electric starter, 6 volt,
no. 14 GA. cable, Auto-Lite no. MAK4008
12-1/2" long {0bsolete} e 1
. } (replaces YL1BB) ...c.ccvveennen. 2 |32 PES Lock washer, 3/8" .coeevveens 5
9 YL363-4 Ignition wire assembly, 33 XD27 Screw, 3/8"-16 thread x
no. 14 GA. cable, T71ONG 1o, 2
3-5/8" long 34 XD86 Screw, 1/4"-20 thread x
{replaces YL184) .c.oecovveeaen. 1 : 34" 1ONG i, 2
10 ¥YC10C Starting switch . ceerreeemen 10| 35 XD30 Screw, 3/8"-16 thread x
1 VEB01 Control panel {obsolete) ....... 1 1-1/2" 10Ng eorvvicriiirsiirmreecnnnns 1
12 PD77 Nut, 1/4"-20 thread ................ 2|3  YL356-20 Starter cable assembily,
13 PE3 Lock washer, 1/4" ......ccccenne 4 : noc. 4 AWG. cable, 16" long
14 XA34 Screw, 1/4"-20 thread x {replaces YL115) ..ccoecen s 1
: (772 [Ty To RN 2|37 PD10 Nut, 5/16"-24 thread .....oceev.. 2
15 sD10g [LE: 1 TSN 1] 38 PE4 Lock washer, 5/16" ........ccoon.e. 5
16 TF102 Ignition timer assembly 39 PC454 Stud vreeeeerreecennes 1
‘ {includes 17-23) ..ccvveeievervene. 1|40 PG117 Strap ....................................... 2
17 JKB9 O FING e b 41 PD115 Nut, no. 10- 32 thread ............ 2
18 TB116 Adapter .....coceeceeievicveeeee. 1 | 42 XAB3 Screw, no. 10-32 thread x
19 GD111A Drive gear ‘ ' _ 1"1ONG e 1
{replaces GD111) cveeeeeereeneen. 1| 43 YBBA Generator, 6 volt,
20 FPA466 Pin i 1 Auto-Lite no. GAS4103-1
21 PE3 Lock washer ...l 1 {obsolete} e
22 XD4 SCIEBW vivvvivieeia s innens 1] 44 BI301 Cradle {obsolete) ....cccoceueeenn. 1
23 YF49S51 Ignition timer assembly 45 XD15 Screw, 5/16"-18 thread x
(includes YF49, YL394-6) K77 S o) o Vo TR
(YF49 replaces YF8C}) ............ 1
{continued on page 76)
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SK602N Generator Mounting, Starter, Timer And Coil
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SK602N Generator Mounting, Starter, Timer And Coil (Cont.)

ITEM PART NO.
46 VC34
47 PGE569
48 B1299

49 ¥YL355-13
50 XA
51 MD333
52 MH155
— MH160-1

USE WITH MODELS ABN, AKN (see pg. 75)
ITEM PART NO,

DESCRIPTION

SUPPOIt coereecrcciececcer e,

Adjusting strap

{obsolete) e,
Bracket (obsolete} ............

Ignition wire assembly,
no. 14 GA. cable,
12-1/2" long

{replaces YL112} ..ccoeecevnane

Screw, no. 10-32 thread x

-1/2" long e,

Veelos link V belt,
25-1/2" long {opticonal)

(obsolete) coverienireniinen.

aTy
..... 1| b3
..... 1] 54
..... 1
55
56
57
..... 1
..... 1
..... 1| 88
..... 1] 59
..... 1
-76-

YJ5

NC137FS1

XAT3

SE177
YL362-19

PD78

. PG556

Wisconsin Alternators

DESCRIPTION

Circuit breaker, Auto-Lite

no. CB4008......ccccvvvevevnee

Flywheel

(includes GH49, XE17) ...
Screw, no. 7 x 3/8" long ...
Cover lobsolete) ....veen..

[gnition wire assembly,
no. 14 GA. cable,
17-1/2" long

{replaces YL180) ..............
Nut, 5/16"-18 thread ........

aty

e 1




SK1080A, SK1080A1, SK1080E3 Belt Driven Generator And Accessory Drives

B T
o == 4 - 12
31— 2 13 13
7 14
8 15
16

30 9
17
18
— 19

) QORDER BY ENGINE
SPECIFICATION .
q NUMBER .-
- -t /

~ OPTIONAL —
CAST IRON ENGINE SUPPORTS

\ STANDARD CAST
IRON SUPPORTS

37
SK1080A7
BRACKET MOUNTED TO SIDE OF SUPPORTS BRACKET MOUNTED TO TOP OF SUPPORTS

SK1080E3
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ITEM PART NO.

1
2

w

12
13

14
15
16
17
18

19
20

== 000~ ;®O

- O

PG791
YF4A

YF41AS1

YL286G

PH198
YE339-42
YL339-36
YL339-40
YL339-30
YD20
PG543A1
XD15

XD19

PE81
PG701

PG792

BH179B
PE4
PD78
HF285
TF122

TF112D

MH178
PD79

Support plate e
Ignition coil, 6 volt,
Auto-Lite no. CAL4002C........
Ignition coil, 12 volt,
Auto-Lite no. CAG4003A

{optional}...cccocceeeveeeeeeeeeiccens

Distributor ignition cable

set {includes 4-8) .....ccocieeeis
Grommet.......cocoeeee e
Cable, no. 4, 42-3/4" long ......
Cable, no. 3, 35" long ............
Cable, no. 2, 39" long ............
Cable, no. 1, 28-3/4" long ......
Rubber nipple oo
Advance arm assembly ........
Screw, 5/16"-18 thread x
374" 10NG e
Screw, 5/16"-18 thread x
T-1/4" 10N i
Lock washer, 1/2" ..................
Adjusting strap,

10-1/2" long, SK1080A, E3 ....
Adjusting strap,

9-7/8" long, SK1080A1
Bracket ..o
Lock washer, 5/16" ........c..ov1.
MNut, 5/16"-18 thread ..............
Spacer, SKT1080E3 {(NLA) ......
Accessory drive :
ASSEMDBIY e
Accessory drive

assembly (NLA) ..o
Belt e
Nut, 3/8"-16 thread,
SKI1080A ... iieeneciee s

ITEM PART NO.
1| 21 PES
22 XD25
1
23 BI314
24  YB30
1
1| —  YB45
'] .
1 .
1| —  YB46D
1
1| —  YB50
5
1
25  XD17
2|26  YL3787
27 PE3
1|28 . XD4
1.
29 YF3951
; ‘
1(30  YL358-12
1| 31 YD20A
4|32  XA34
3
1133 PD77
34  BI339
1135  BK72-1
1| 36 XD114
1
37 BI349
2
-78-
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SK1080A, SK1080A1, SK1080E3 Belt Driven Generator And Accessory Drives
USE WITH MODEL VG4D {see pg. 77}
DESCRIPTION QTY

DESCRIPTION QTY
Lock washer, 3/8" .....ccccnnnee. 2
Screw, 3/8"-16 thread x

3/4"10Ng e 2

Bracket, SK1080A (NLA) ....... 1
Generator, 6 voit,

14.5 amp, Auto-Lite no.
GDH6E001ABT (NLA) e 1
Generator, 6 volt, 30 amp,
‘Auto-Lite no. GJK7001B
(NLA) e JRS 1
Generator, 12 volt, 20 amp,
Auto-Lite no. GJL700TA....... 1
Generator, 6 volt, 30 amp,
Delco-Remy no. 1100047

(NLA) oriccniirrre e innren e 1
StUd o 1
Ground strap .....cccoceveccveeennn 1
Lock washer, 1/4" . 3
Screw, 1/4"-20 thread x

T2 1ONG e cererecccrevee e, 1
Distributor,

Auto-Lite no. IADG004-2F
{includes JKb4,

PGEA3AT) e, 1
Cable, 12-1/4" long .c..coveeeeenn. 1
Rubber nipple ....cccccvnenl 1
Screw, 1/4"-20 thread x

12" 1ong v 2
Nut, 1/4"-20 thread ....ccceeeeeee 2
Bracket, SKT1080AT ccceeeviinnnns 1
Engine support,

SKT080AT ..o 2
Screw, 3/8"-16 thread x

£71< R (o] o To RSO 2

Bracket, SK1080E3 (NLA)...... 1




SK1080C2, SK1080C7 Belt Driven Generator And Accessory Drive

WIRE SET- 28
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ITEM PART NO.

Py

SK1080C2 {6 Volt - 14.5 Amp), SK1080C7 (6 Volt - 14.5 Amp)
Belt Driven Generator And Accessory Drive

USE WITH MODELS VE4, VF4, VH4, VHAD (see pg. 79)

PG791
YL339-42

YL339-32

YL339-36

Y¥1339-28

PH198
YD20
PE3
PG543A1
XD15

PE63
BH179B
PE4
PD78
PG701
TF122C

MH178
BK65-1
BI337

DESCRIPTION arty
Support plate ... 11 20
Cable assembly, 21
42" [ONG tviceeenrerccinrrereccssnee e 1
Cable asserbly, 22
32" 1ONG e 1
Cable assembly,
36" [ONG wvrvreevireeenreeereeciaerans 1123
Cable assembly, 24
28" 10Ng i e 1
Grommet......cccovcecririnncennens 1125
Terminal protector ................ 5
Lock washer, 1/4" ..covveieienns 1| 26
Advance arm assembly .......1 | 27
Screw, 5/16"-18 thread x
/A" 10NY o, 4
Lock washer, 7/16" ........cccceee 1| —
Bracket ...........ccococeiviiieeeinnes 1
Lock washer, 5/16" ............... 6
Nut, 5/16"-18 thread .............. 5|28
Adjusting strap .....eeceverieeeennn. 1
Accessory drive
assembly ... 1129
2 7=1 | SRR 1130
Engine support ... 2 | 31
Bracket (NLA} ....corervvcincninenn 1
-80-

ITEM PART NO.

PES
XD114

YB30
XD17
YL378-7
XD4
JK54
YF10-1S1
YF10AS?2

YF285F

YL358-8
YD20A
YF4A

Wisconsin Alfternators

DESCRIPTION QTyY
Lock washer, 3/8" wooveerereenns 2
Screw, 3/8"-16 thread x

1727 1ONG vovinrevirerrereeeeesee e 2

. Generator, 8 volt,

14.5 amp, Auto-Lite no.
GDHB001AB1T (NLA} ... .1

Ground strap

(replaces YL191A, YL121B)...1
Screw, 1/4"-20 thread x

1/2" 100G e 1
Packing ring ..o,
Distributor, SK1080C2 on
VE4, VF4, Auto-Lite

no. JAD4036A (NLA)} .............. 1
Distributor, SK1080C7 on
VH4, Auto-Lite no.

IADB0O04-2F (NLA} ..., 1
Distributor ignition

cable set

(includes 2-6, 29) .covveeerinennn. 1
Cable assembly, 8" long ....... 1
Terminal protector ............... 1

Ignition coil, 6 volt,
Auto-Lite no, CAL4DD2C ........ 1




SK1080C3 Belt Driven Generator And Accessory Drive

WIRE SET |
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ITEM

-

SK1080C3 (6 Volt — 30 Amp) Belt Driven Generator And Accessory Drive

PART NO.

PG791
YL339-42

YL339-32

YL339-36

YL339-28

PH198
YD20
PE3
PGB43A1
XD15

PEG3
BH179B
PE4
PD78
PG701
TF122C

MH139

WE1924A5
WE188D6

USE WITH MODELS VH4, VH4D (see pg. 81}

DESCRIPTION QTY | ITEM PART NO.
Support plate e e 1|19 PE5S
Cable assembly, 20 PD79
42-3/4" 10N ccevirrini e 121 Xb25
Cable assembly, ’
32-1/2" 10N cv v, 1| 22 Bi317
Cable assembly, 23 YB45 -
k{7 i [oT 1o [ 1
Cable assembly, ‘ :
27-3/4" 1ONG e 1|24 XD17
Grommet ... eeeeereenesnssinnnenns 1|25 YL378-7
Terminal protector ................ 5
Lock washer, 1/8" veveenns 1126 . XD4
Advance arm assembly ........ 1
Screw, 5/16"-18 thread x 27 JKs4
34" 10NG o 4 | 28 YF10AS2
Lock washer, 7/18" ................ 1 -
Bracket ....ccooeoereciiinree s 1
Lock washer, 5/16" ..............6
MNut, 5/16"-18 thread .............. 5 |29 YL285F
Adjusting strap ...l 1
Accessory drive | 30 YL358-8
assembly ... 113 YD20A
Belt, 21", 32 . YF4A
Gates no. B100-3011 ............. 1
Engine support, 14" long ...... 2
Engine support,
29-3/16" long (optional) ........ 2
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DESCRIPTION QTy
Lock washer, 3/8" .................. 2
Nut, 3/8"-16 thread ................ 2
Screw, 3/8"-16 thread x

34" 10NT v, 2
Bracket ....cccociiiiiiiciniecneeeeeeees 1
Generator, 6 volt,

30 amp, Auto-Lite no.
GJK7001B (NLA) ... i
SHU s 1

Ground strap
{replaces YL191A, YL191B)...1
Screw, 1/4"-20 thread x

L7748 [} 1T SRR UR 1
Packing ring .ccecceeeeveveeceeveneeene 1
Distributor,

Auto-Lite no. [ADB004-2F
(includes JKB64, PGB43A1)

I 1
Distributor ignition cable

set (includes 2-6, 30} ............. 1
Cable assembly, 8" long ....... 1
Terminal protector ....cveeeees 1

- Ignition coil, 6 volt,

Auto-Lite no. CAL4002C ........ 1




SK1080C5 Belt Driven Generator And Accessory Drive -
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ITEM

=0 0~ ®

11

13
14
15
16

17
8

PART NO.

PG791
Y1339-42

YL339-32
YL339-36
¥1.339-28

PH198
YD20
PE3
PG543A1
XD15

PE63
BH179B
PE4
PD78
PG701
TF122C

MH178
WE194A5
WE188D6

DESCRIPTION QTY | ITEM PART NO,
Support plate ..o, 1119 PEG
Cable assembly, 20 PD79
42-3/4" 10NY oo 1] 21 XD25
Cable assembly,
32-1/2" 1ONG v 1| 22 BI317
Cable assembly, 23 YB30
36-3/4" 1oNG i 1
Cable assembly, .
27-3/4" 10NG 1reeeree e 1) 24 XB17
Grommet.....ccueevesvsnnnnennnn. 1] 256 YL378-7
Terminal protector .......ocoeeeees 5
Lock washer, 1/4" ....ocoveneen.. 11 26 XD4
Advance arm assembly ........ 1
Screw, b/16"-18 thread x 27 JKB4
K77 AT T+ To R 4 | 28 ° YF10AS2
Lock washer, 7/18" ........ccoevs 1
Bracket ....cococoviniveeieeeeee. 1
Lock washer, 5/16" ............... 6
Nut, 5/16"-18 thread .............. 5] 29 YL28BF
Adjusting strap .....coceevnrennnns i
Accessory drive 30 ¥L358-8
assembly e 1| 31 YD20A
Belt, Dayton 4L200 ................ 1| 32 YF4A
Engine support, 14" long ...... 2
Engine support,
29-3/16" long (optional) ........ 2
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SK1080C5 {6 Volt — 14.5 Amp) Belt Driven Generator And Accessory Drive
USE WITH MODELS VH4, VH4D (see pg. 83)

DESCRIPTION

QTy
Lock washer, 3/8" ........ccvvienes 2
Nut, 3/8%-16 thread ................ 2
Screw, 3/8"-16 thread x
34" long .............. ereerrree e 2
Bracket ..o 1
Generator, 6 volt,
14.5 amp, Auto-Lite no.
GDH&B001AB1T {NLA) .............. 1
Stud oo 1

Ground strap

{replaces YL191A, YL191B)}...1
Screw, 1/4"-20 thread x

12" 100G o 1
Packing ring ...cccvercveciccnrnnnnns 1
Distributor,

Auto-Lite no. [ADB0004-2F
(includes JK54, PGb43A1)

(NLAY oo 1
Distributor ignition cable

set {includes 2-6, 30) ............. 1
Cable assembly, 8" long ....... 1
Terminal protector ............... 1

Ignition coil, 6 volt,
Auto-Lite no. CAL4002C........ 1




SK1080H, SK1080H1 Generator And Hydraulic Pump Drives

37
36
35
16
21
34

32
16
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ITEM PART NO.

-

o

S 2o -,

- o

12
13

14
15
16
17
18
18
20

21

22

SK1080H (6 Volt — 14.5 Amp), SK1080H1 (6 Volt - 14.5 Amp}

Generator And Hydraulic Pump Drives
USE WITH MODELS VE4, VF4, VH4, VH4D (see pg. 85)

PG791
Y1.339-42

¥1339-32

YL339-36

YL339-28

PH198
YD20
PD79
PES
XK30
K108D

K106J

PL21-8
LJ310

XK31
PD78
PE4

PE3
PG543A1
BH223-1
xXbz27

XD15

PC246

DESCRIPTION QTy
Support plate ..o, 1
Cable assembly,

A2-3/4" 10NG cevirviiriniiinieeeneens 1
Cable assembly,

32-1/2" long ceov e 1
Cable assembly,

36-3/4" 1ong .o 1
Cable assembly,

27-3/4"10Ng .o 1
Grommet ... 1
Terminal caps .ccccvceeeeeeeeeneen. 5
Nut, 3/8"-16 thread .......cceeu.. 4
Lock washer, 3/8" ..o
Street ell, 1/2" pipe cccveeennnnn 1
Hydraulic pump, 4.0 G.P.M.,

Barnes Corp. no.

GCI18AGG ..., 1
Hydraulic pump,

3.0 G.P.M., Barnes no.

GCITBAT e
Woodruff key .coccocvrviineinieen. 1
Pipe nipple, 1/2" x

T-1/2" 1ONG ceeeeeeee e 1
Elbow, 1/2" DIpe ccocecevrvvcicis 1
Nut, 5/16"-18 thread .............. 5
Lock washer, 5/16" ................ 6
Lock washer, 1/4" ..ol 1
Advance arm assembly ........ 1
Bracket .....occoeivviiiiiiiiiinannnens 1
Screw, 3/8"-16 thread x
T*1ONG o 2
Screw, 5/16"-18 thread x

34" 1ONG v 4
Stud (NLA) v 3

ITEM PART NO.
23 PE52

24 084K1

25 PD10

26 PG670
27 TF122C
28 MH178
29 WE194A5
—  WE188D6
30 XD25

31 BI3T

—  Ge27¢
32 YB30

3 XD17

3¢ YL3787
3  XD4

36 YK54

37 YF10-1S1
—  YF10AS2
38 YL285F
39 YL3588
40 YD20A

41 YFaA

-86-
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DESCRIPTION Qaty
Lock washer, 5/16" ........cccee. 3
Coupling .o 1
Nut, 5/16"-24 thread .............. 3
Adjusting strap .....cccccevvvvenes 1
Accessory drive assembly ... 1
Belt, Dayton 4L200 ................ 1

Engine support, 14" long ...... 2
Engine support,

29-3/16" 10Ng cvvev e, 2
Screw, 3/8"-16 thread x

34" 10Ng e 2
Bracket ..coocovvivrriee e 1
ldler gear

{not illustrated} ......cccceeervveneen. 1

Generator, 6 volt,
14.5 amp, Auto-Lite no.

GHDB001ABT (NLA) .............. 1
Stud o 1
Ground strap ....ccoceeceecciennnne 1
Screw, 1/4"-20 thread x

12" oNG ovcveviciiiniiee 1
Packing ring .....cccocoeeveevcenenn, 1
Distributor, SK1080H on

VE4, VF4 (NLA) oo 1

Distributor, SK1080H1 on
VH4, Auto-Lite no.

LADB004-2F (NLA) ..o 1
Distributor ignition cable

set (includes 2-6, 39) ........... 1
Cable assembly, 8" long ....... 1
Terminal cap ..oooveeerecieenrees 1

Ignition coil, 6 volt,
Auto-Lite no. CAL4002C........ 1




SK1080H10 Belt Driven Generator And Accessory Drive
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ITEM PART NO.

ar W=

—_— - 0 0D~

- O

12
13
14

15
16

17
18

Y1.339-36
PG556
PE3

XD4

YF41AS1

YD20A
PH198
YL339-28
YD20
YL358-8
YF10AS51

PG543A1
JK59
TF122C

WET94A5
XD135

MH193
PD78

DESCRIPTION QTYy | ITEM PART NO.
Cable assembly ..ol 1119 PE4
Clamp oo 1|20 XD25
Lock washer, 1/4" ......ccoveeen. 2
Screw, 1/4"-20 thread x 21 PE6G3
T2 (570 T RO 2122 BH179B
Ignition coil, 12 volt, 23 XD15
Auto-Lite no. 200687 ............. 1
Terminal protector ................ 1| 24 PG701-1
Grommet....cccevvrmrcvnccncinnen. 1 | 25 YL285F
Cable assembly ..ccoooceciiiiiinnnn 1
Terminal protector ................ 5
Cable assembly ....ccoovvvveviveeens 1126 PD79
Distributor, Auto-Lite no. 27 PED
IAD6004-2F (includes 28 YB46D
advance arm assembly}
INLA) (e ccinen e 1
Advance arm assembly ........ 1129 PH22
Packing ring ....ccoevvvvevrveeeeennl 1
Accessory drive 30 XD17B
assembly ..o 1
Engine support ..o 2 |3 YL378-7
Screw, 1/2°-13 thread x 32 BI317
1-1/8" long, 33 YL339-32
SAE. gradeb .o 4 | 34 Y1.339-42
Belt oo 1 (35 PG314
Nut, 5/16"-18 thread ..............3
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SK1080H10 (12 Volt — 20 Amp) Belt Driven Generator And Accessory Drive
USE WITH MODEL VH4D (see pg. 87)

DESCRIPTION QTY
Lock washer, 5/16" ................ 4
Screw, 3/8"-16 thread x
3/4"1oNg e 2
Lock washer, 7/16" ................ 1
Brackel .ococoveceeeeiiirceie e vnrirnnenns 1
Screw, 5/16"-18 thread x
3/4"10NG i 2
Adjusting strap (NLA} ........... 1

Distributor ignition cable
set {includes 1, 7, 8, 10,

33, 34) e 1
Nut, 3/8"-16 thread ... 2
Lock washer, 3/8" ...eveeeel 2

Generator, 12 volt,
20 amp, Auto-Lite no.

GJL7001A ..., 1
Washer, 3/8" L.D. x

11/16" O.D. vt 1
Screw, 5/16"-18 thread x

1" long, S.AE. grade 5.......... 2
Ground Strap ......coceeeeeevseniunns 1
Bracket ....cccoecveeiiieireniicee, 1
Cable assembly «ovcvviciveecnnes 1
Cable assembly ..ol 1
ClP o e 2




50 TQ 60 FT. LBS.
WHEN MOUNTING PULLEY - "

NUT AND LOCK WASHER
FURNISHED WITH
MOTOR-GENERATOR

ITEM PART NO.

1
2

=

oo

10

11
12

YC10C
¥YL352-23
YL3562-

(add length)
XA38

YCOFS1

YEB
PD78
PE4
PG1112
XD17B

XD18

YL356-20
YB37YS1

SK1388 Motor-Generator Mounting (Obsolete)
USE WITH MODELS TRA10D, S7D, S8D

19

21 T

STANDARD CYLINDER HEAD
CAP SCREW AND WASHER

N
- \ - TO BREAKER BOX

{TO GROUND WITH 5.5.1.)

DESCRIPTION QTY |ITEM PART NO. DESCRIPTION QTyY
Starter switch ..ocoocorvvvceeeee. 1 |— YB37AS1 Motor-generator,
Ignition wire assembly ......... 1 Delco-Remy no.
Wire, TRATZD oo, 1 1101972 (TR10D engines
to and including serial no.

Screw, 1/4"-20 thread x 3989523) i 1
/A% 10ONY coeeceeeee e 2 |13 MD367B PUlBY e seeerna 1
Ground switch assembly 14 YL3862-16 Ignition wire assembly ......... 1
{includes SD109, PE72) .........T [ 15 MH183 Drive belt, 31" long .....ccovuernans 1
Ammeter ... 1 |16 PH209B Washer, 5/16" ... 1
Nut, 5/16"-18 thread .............. 3 17 XD16 Cap screw, 5/16"-18 thread x
Lock washer, 5/16" ................ 6 5 (o7 4T R 1
Bracket ...ccooveeiicviiniirieeeas 1 |18 PG979 Adjusting Strap ...c.cccocevvrveneen 1
Cap screw, 5/16"-18 thread x 18 VE799B Control panel ...evvcevcevcinnn 1
1-1/ 4" 10NG e 2 (20 PD77 Nut, 1/4"-20 thread .....cccccceus 2
Cap screw, 5/16"-18 thread x 21 PE3 Lock washer, 1/4" ... 2
34" loNg ... 3 |22 YL353-4 Ignition wire assembly ......... 1
Starter cable assembly ......... 1
Motor-generater, 12 volt,
10 amp, Delco-Remy no.
1101696 {replaces
YB37RS1} {obsolete) ............. [
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SK1388L Motor-Generator Kit

GENERAL INFORMATION

The combination motor-generator functions as a cranking
motor when the motor switch is closed. When the motor
switch is open and the engine is operating, the uait will
function as a generator. The generator cutput and circuit
voltage for the various battery and operating requirements
are controlled by a current-voltage regulator mounted to
the generator. This is a negative ground circuit. Refer to
Wiring Diagram, Fig. 3.

Wisconsin engine Models $-7D and $-8D, originally pro-
vided with manual starting, can easily be adapted with a
a motor-generator by following the installation instruc-
tions on Page 3.

)

CURRENT~ VOLTAGE

REGULATQOR

ARMATURE
TERMINAL

FIELD
TERMINAL

YO LIGHT LOAD.
(5 AMPS MAXIMUN
CONTINUOUS

MOTOR-GENERATOR

INDICATES CMARGE
TO BATTERY ONLY

alla

TO BATTERY (4} MOTOR SWITGH

Fig. T

OPERATION AND MAINTENANCE

The total electrical output of this 12 voft combination
motor-generator is 10 amperes. However, all of the cur-
rent is not taken off of a single terminal. There are two
terminals on the current-voltage regulator, illustrated in
Fig. I, for distributing the generator output. One terminal
is marked 'BAT' and a wire is connected from it to the
battery thru an ammeter. The other terminal marked ‘L'
is for operating lights or some other customer accessory.
The maximum continuous load from this terminal should
not exceed 5 amps. Current from the ‘L' terminal is un-
interrupted and not affected by the regulator windings.
Whereas, the current to the ‘BAT’ terminal goes thru the

regulator windings and is controlled to suit the require-
ments necessary to keep the battery charged.

The ammeter inthis circuit indicates only the current go-
ing into the battery to keep it charged and does not indi-
cate the total generator output, Ifitis necessary to check
the amount of current coming from the ‘L’ terminal, it will
be necessary to put a second ammeter in the circuit be-
tween the 'L’ terminal and the load. Add the two values
indicated on the ammeters to get the total generator out-
put.

To check if the generator is charging, it is only necessary
to observe the ammeter that is connected in the battery
circuit. If it shows a charge, the system is functioning
properly. If it shows a discharge, remove the load con-
nected to the ‘L’ terminal, until the ammeter does register
a charge. On a newly installed kit, the ammeter terminal
connections might be reversed, which would also indi-
cate a discharge on the ammeter, instead of a charge.

Periodically, inspect the motor-generator and the external
wiring for conditions which may affect its operation.

Bearings are pre-lubricated, therefore no extemnal oiling
is required.

Inspect the brushes for wear, approximately every 200
hours of operation. If they are worn to less than half their
original length, they should be replaced.
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SK1388L Motor-Generator Kit

- STANDARD CYLINDER
18 w-———"‘"—'_— ) ——— HEAD CAP SCREWS AND
Ei/ WASHERS
7 TN T T
@ - M 2 fy S,
16 | ﬁ(

4
. o 5
ENGINE STARTING et AT 6
HEAVE o ST e
, ENGINE HOLD
- ) DOWN CAP SCREW
| - AND WASHER
' /
N 7

N
Y

6
- 09
TORGUE NUT : / X MOTOR-GENERATOR
50 TO 60 FT. LBS. \ ' : -
WHEN MOUNTING PULLEY
~. \ ‘ _ .
. A ) ‘ ) 10
S e~ - ) MOUNT PULLEY HUB
TOWARD MOTOR-GENERATOR
NUT AND LOCK WASHER

FURNISHED WITH MOTOR-GENERATOR

GROUND TYPE STOP SWITCH
STARTING SWITCH

19
g SBATTERY CASlLSFHTEo - .
BREAKER BOX WITCH FUR b
TERMINAL STUD / : BY CLUSTOMER AMMETER
I L A
! ULATOR / :
21 : ‘ 20
g FIELD TERMINAL ~
/ ARMATURE
MOTOR-GENERATOR TERMINAL
NEGATIVE GROUND —' -
TO ENGINE c 5 T 12 VOLT BATTERY
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SK1388L Motor-Generator Kit
(For Negative Ground Circuit)

USE WITH MODELS S7D, S8D {see pg. 91}

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTy
1 YC10C Starter switch . SR B I MH183 Drive belt, 31" long... verren
XA36 Screw, 1/4"-20 thread X 12 XD15 Cap screw, 5/16"-18 thread X
34" 1ONG i 2 347 1ONY tiiieceee e 1
3 YC9FS1 Ground switch assembly 13 PH209B Washer, 5/16"... T |
tincludes SD109, PE72) ......... 11 14 XD16 Cap screw, 5/16" 18 thread X
4 YE2 AMMELET i 1 718" 10Ng v 1
5 PD78 Nut, 5/16"-18 thread .............. 3|15 PG979 Adjusting strap ... 1
6 PE4 Lock washer, /16" ............... 4 | 16 VE799B Control panel .....cccooivieneee 1
7 PG1112 Bracket ...cccovcieecinnrincnniennes 1 (17 PD77 Nut, 1/4"-20 thread .....cccc...... 2
8 XD17B Cap screw, 18 PE3 Lock washer, 1/4" .....ceeeece. 2
b/16"-18 thread x 1" long ...... 2719 Y1353-4 lgnition wire assembly ........ 1
9 YB37YS1 Motor-generator, 20 YL352-16 fgnition wire assembly ......... 1
Delco-Remy (includes 21 YL356-20 Starter cable assembly ......... 1
item 10) (cbsolete} ..............1 | 22 YL352-23 lgnition wire assembly ......... 1
10 MD367B Pulley ....ovveiecee e 1
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SK1388L Motor-Generator Kit

INSTALLATION INSTRUCTIONS (Refer to Fig. 2 and Fig. 3)

1. BRACKET FOR MOTOR-GENERATOR

Mount the motor-generator bracket (Ref. 104) to the crank-
case base flange, at the fuel tank side of the engine, us-
ing the two engine hold down copscrews and washers.

2. ADJUSTING STRAP

Attach adjusting strap (Ref. 103) to hole in fuel tank brack-
et at flywheel shroud end. Use capscrew (Ref. 127), lock-
washer (Ref. 122), nut (Ref. 119), and finger tighten ad-
justing strap in place. Note: If engine has clamp type fuel
tank straps, it will be necessary to re-locate adjusting
strap mounting hole in tank bracket. Drill a 11/32" dia.
hole, 7/16” below and 11/16” to the left of the standard
hole.

3. MOTOR-GENERATOR

Mount pulley (Ref. 100), with the hub toward motor-gener-
ator. Assemble lockwasher and nut to shaft and tighten 50
to 6Q ft. lbs. torque.

Mount motor-generator assembly (Ref. 107) to bracket (Ref.
104}, using two each of capscrews (Ref. 128), lockwashers
(Ref. 122) and nuts (Ref. 119). Do not tighten.

4, DRIVE BELT

Attach stotted end of adjusting strap (Ref. 103) to flange
on motor-generator, using capscrew, lockwasher and plain
washer, (Ref. 126, 122, 123). Do not tighten.

Mount drive belt (Ref. 101} on to engine starting sheave
and motor-generator pulley. Obtain proper belt tension by
pulling motor-generator outward by hand and then tightening
capscrew (Ref. 126). Caution: Wedging a lever between the
motor-generator and crankcase to pry the unit from the en-
gine to obtain tightness, may put toe much tension on the
belt. A belt that is too tight will wear cut in a very short
time and will also reduce bearing life.
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When properly adjusted, the belt will feel ‘alive’ and
‘springy’, when striking by hand. A belt that is too tight
will have very little 'give' to it.

Tighten the adjusting strap to tank bracket screw, (Ref,
127), and the two motor-generator to bracket screws, (Ref.
128).

5. CONTROL PANEL

Mount contrel panel (Ref. 106) to the top of the fuel tank
bracket with the three standard cylinder head screws and
washers. Tighten screws to 18 ft. lbs. torque. Assembie
ammeter (Ref. 111), starter switch {Ref. 109) and magneto
ground switch (Ref. 108), to the control panel,

6. WIRING

Mount ignition wires te ammeter, starting switch and motor-
generator per Wiring Diagram, Fig. 3.

The cable from battery to starter switch, the ground strap,
and the 12volt battery are to be furnished by the customer.
The battery cable should be No. 4 AWG, insulated.

Ground the battery to a convenient location on the engine.
Note: This electrical system is a negative groovnd circuit.

7. GROUND SWITCH

Connect ignirtien wire {Ref. 115), from the ground switch to
terminal stud on breaker box.




SK1430F, SK1430G, SK1430H Motor-Generator Mountings {(Obsolete)

@ ENGINE STARTING SHEAVE
) {STANDARD PART)

8

NUT AND LOCK WASHER FURNISHED
WITH MOTOR-GENERATOR
TORQUE NUT, 50 TO 80 FT. LBS.

FURNISHED
WHEN SPECIFIED

SK1430F ~ Low mount Motor-Generator without Fuet Tank.
5K1430G - Motor-Generator with low mounted t-1/2 Gal. Fuel Tank.
SK1430H - Motor-Generator with 2-3/4 Gal. Fuel Tank.
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ITEM

G Wk

(=2}

SK1430F, SK1430G, SK1430H Motor-Generator Mountings {Obsolete)
USE WITH MODELS $10D, $12D, $14D {see pg. 94)

PART NO.

PH84

YL353-4
YC10C
YL352-19
XA36

YCOFS1

YEB
YE2
PE4
XD17B

PG1182A
PD78
MH175
XATS
PG1160
MD367H
YB37Z51

DESCRIPTION QTY | ITEM PART NO.
Washer, 1/4" 1.D. x 17 YL356-20
7/16" 0.D. x 1/18" thick.......... 2| 18 PH209B
Ignition wire assembly ......... 1
Starter switch .ooovvvviccciciiiinen, 1 19 PES
ignition wire assembly ......... 11 20 Y1352-16
Screw, 1/4"-20 thread x 21 XD113
34" 1ONG i 2
Ground switch assembly 22 XD32
(includes SD109, PE72) ......... 1
Ammeter, 0 to 15 amps ........ 1] 23 Bi38¢
Ammeter, 0 to 30 amps ........ 24 BI380-1
Lock washer, b/16" ................ 3| — B380-2
Cap screw, — BI380-3
5/16"-18 thread x 1" long ...... 4| 25 XD56
Adjusting strap ....coovvvnicennenne. 1 .
Nut, 5/16"-18 thread .............. 1] 26 PE3
Drive belt, 35" long.....cccceee 1| 27 PD77
Screw, no. 14 x 1/2" long ......3 | 28 VE799B
Belt guard ..o 1) 29 XDz26B
Pulley ..o 1
Motor-generator, 12 volt,
12 amp, Delco-Remy no.
1101863 (includes item 15)
{replaces YB37V}
{obsolete) ................ s 1
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DESCRIPTION QTyY
Starter cable assembly ......... 1
Washer, 5/16" L.D. x

3/4" 0.D. x 3/32" thick............ 1
Lock washer, 3/8" ...covovivinrnreen 5
Ignition wire assembly ......... 1
Screw, 3/8"-16 thread x

2-3/4" 10N0 s 2

Screw, 3/8"-16 thread x
2" long (replaces XD33) ........ 2

Bracket, lOWEr .....ceoveivviiiiiiennns 1
Bracket, upper, SK1430F....... 1
Bracket, SK1430G ................ 1
Bracket, SK1430H .covccvveennes 1
Screw, 1/4"-20 thread x

58" IONG cevvieeeirer e 2
Lock washer, 1/4" ............coc. 2
Nut, 1/4"-20 thread ................ 2
Control panel ...cocvciveveieveeene.n. 1
Screw, 3/8"-16 thread x

787 1oNg ccceee s 1




- SK1430D Motor-Generator Mounting (Obsolete)
USE WITH MODELS $10D, 512D, $14D

ITEM PART NO. DESCRIPTION aTy
1 PG1172 Bracket ...eeveveeeeeene 1
2 XD17B Cap screw,

5/16"-18 thread x 1" long ......4
3 PE4 Lock washer, 5/16" .....ccccceoeot 3
4 PD78 Nut, 5/16"-18 thread ............. 2
5 PH22A Plain washer, 3/8".................. 3
6 MH198 Drive beit, 36" long........cvovvnie 1
7 XD113 Screw, 3/8"-16 thread x

2-3/8" 1ONG evrecvereeirevrerrrennes 1
8 XD32 Screw, 3/8"-16 thread x

2" 1ONY rerer e 1
g PES Lock washer, 3/8" .....ciiiieies 2
10 Bi380-4 Bracket .....oooeeeieiieeieeeeeeees 1
11 . MD367H Pulley . 1
12 YB37Z251 Motor-generator, 12 volit,

12 amp, Delco-Remy no.
1101863 {includes item 11)

(replaces YB37V)
{obsolete) .vvviiicerree e 1
13 PH209B Washer, 5/16" 1.D. x
3/47 O.D. x 3/32" thick............ 1
14 PG11828B Adjusting strap .....ccoecveieenenne 1
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SK1473D, SK1473G, SK1473L Belt Driven Generator
And Accessory Drives (Obsolete)

REFER TO PAGE 42 FOR
DISTRIBUTOR AND IGNITION
—7 COIL MOUNTING

16 \ -

6 \ &y A

7 ] Vol

15 T . o

14 _

6 gy I T~

7. | . %~ ORDER BY ENGINE
13 e SPECIFICATION NUMBER

SK1473G
ENGINE SUPPORTS (STEEL STAMPING}

- OPTIONAL -
CAST IRON ENGINE SUPPORTS

23

\_ STANDARD CAST
IRON SUPPORTS

SK14730 SK1473L
BRACKET MOUNTED TO SIDE OF SUPPORTS BRACKET MOUNTED TC TOP QF SUPPORTS
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SK1473D, SK1473G, SK1473L Belt Driven Generator
And Accessory Drives (Obsolete)
USE WITH MODEL VG4D (see pg. 97)

ITEM PART NO. DESCRIPTION QTyY | ITEM PART NO. DESCRIPTION ary
1 PG701 Adjusting strap, 12 PD7% Nut, 3/8"-16 thread,
10-1/2" long, SK1473G, SK1473G e, 2
SKTAT73L i, 1113 X025 Screw, 3/8"-16 thread x
— PG792 Adjusting strap, O B/AM 100G ciiine e, 2
9-7/8" long, SK1473D 14 XD17B Cap screw, 5/16"-18 thread x
INLA) v 1 B L 167 OO 2
— PG670 Adjusting strap, 15 BI314 Bracket, SK1473G ..ccovverrrnnens 1
7-12"10NG e 1116 YB46D Generator, 12 volt, 20 amp,
2 XD15 Screw, 5/16"-18 thread x Prestolite no.
34" I0NG e 2 GJTT7405AN ....ooeveer e, 1
— XD19 Screw, 5/16"-18 thread x — YB30C Generator, 6 volt,
1-1/4" long, SK1473L ............. 1 ‘ 14.5 amp, Prestolite no.
3 PES1 Lock washer, 1/2" ................. 1 GJWT7B01A
4 HF285 Spacer, SK1473L (NLA}......... 1 (replaces YB30) .cooeveeeeeen. 1
5 BH179B Bracket — YB45 Generator, 6 volt, 30 amp,
(replaces BH179) ... 1 7 Prestolite no. GJK7001B ... 1
6 PE4 Lock washer, 5/16" ............... 4 (17 YL378-7 Ground wire
7 PD78 Nut, 5/16"-18 thread .............. 3 : , {replaces YL191B).....cocoeveeee 1
8 TF122 Accessory drive assembly 18 PE75 Lock washer, 3/16" {.D........... 1
{replaces TF112A) ..ccvvcvereen. 1 | 19 PH208B Washer, 1/2" O.D. ................. 1
— TF122B Accessory drive assembly 20 BI339 Bracket, SK1473D ....cccceoonn. 1
(replaces TF112D) ..oeeeeee. 1| 21 BK72-1 Engine support,
MH178 Belt .o 1 SK14T3D e, 2
10 XD51 Screw, 5/8"-11 thread x 22 XD114 Screw, 3/8"-16 thread x
1-1/4" long, SK1473G ............ 4 5/8" long, SK1473D....cccoe.. 2
11 PES Lock washer, 3/8" ... 2|23 Bi349 Bracket, SK1473L....cccceonnrnen. 1
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ITEM PART NO.
1 K106F

— K106D

— K106J

2 PL21B

3 BH223-1

4 XD27

5 XEb54

6 GC28A

SK1473 Hydraulic Pump Mounting
USE WITH MODEL VG4D

DESCRIPTION QTY | {TEM PART NO.
Hydraulic pump, 7 084K1
1.0 G.P.M., Barnes Corp. 8 PH14
no. GCS186AC (NLA) ............. 119 XD15B
Hydraulic pump,
4.0 G.P.M., Barnes no. 10 XD15
GC5188AGG1 {optional) ....... 1
Hydraulic pump, 11 PG670
2.6 G.P.M,, Barnes no.
G2224A1A1 {optional)...........1 | 12 PE4
No. 404 Woodruff key ........... 2 113 PD78
Bracket 14 XK31
(replaces BH174B1) vvevvvvnnee T 18 RF1144
Screw, 3/8" x 16 thread x
L (o7 o T IO OUOR 2 |16 XK30
Set screw, 1/4" x 20 thread x 17 PES
7/16" long Allen .....cocveeeennnen 2 |18 PD79
Idler gear {(NLA} ....cccevrrrereeee. 1
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DESCRIPTION aTy
Coupling ..o 1
Washer, 5/16" |.D. ........ccovvnes 3
Screw, 5/16” x 18 thread x
3/4" long {grade 5} ............... 3
Screw, 5/16" x 18 thread x
34" ONG veeee e 1
Generator adjusting

SUFAD e 1
Lock washer, 5/16" .....ccevveee. 1
Nut, 5/16"-18 thread .............. 1
Elbow, 1/2" pipe thread......... 1
Pipe nipple, 1/2 x

2-1/2" 1ONG e 1
Street ell, 1/2" x 90° .......oeeeeee. 1
Lock washer, 3/8" ....cc.covinee. 2
Nut, 3/8"-16 thread ................ 2
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